JUKI

1H-4128-7
1H-4168-7
1H-4128




LH-4128-7/LH-4168-7/LH-4128
1 FRAME MISCELLANEOUS COVER COMPONENTS




._IUK' LH-4128-7/LH-4168-7/LH-4128

1 FRAME MISCELLANEOUS COVER COMPONENTS

No | note | Parts No. | DESCRIPTION

1 40022479 el EACEYCOVER ASKE oo oo compr oy o s e 1
2 40013863 . FACECOVFR. ... .. R . A1
3 22902506 _FACE PLATE. e . &N
4 40034153 __ THREAD TAKE UP COVER 1
5 SMB0S0800SP ol SORFWMEL SR« oo g s o 2
6 40029078 ____THREAD GUIDE UPPER 1
7 22603112 . _ _ ... ___THREADGUIDE __ 1
8 . 40028707 . THREAD GUIDELOWER . . . 1
_9 SM2750750TP i .. SCREWM3S51=7 1
10 WT0530002KS s ___TOOTHED WASHFRD=5.3 s 2
11 #01  TA1250406R0.____ ___ RUBBERPLUGD=1250=4 B
12 #02  TA1250406R0 RUBBERPLUGD=1251=4 . 5
13 22920706 e TWOEYELET = ?
14 SMBO50412TP _SCREWMS L=4_ s 2
15 12219705 ) PN 1
16 40013977 ) TOP.COVERA . .. 1
17 40022690 .. TOP_COVER CUSHION 1
18 SM40512558P . SCREW.M5L=12. 3
19 #02 40013968 . TOP COVFRB_ e T
20 #02  SM40512555P . ..BCREWM51=12__ 4
21 40022477 ___REAR PLATE _ 1
22 _SM40510558P SCREW. _ - 4
.23 #01 _ 40016749 ___TUBE HOLDER ?
24 | #02 40016749 : TUBE HOLDER_ 2.
25 . #03 ... ASSY SLIDE PLATE-F 1
26 . PULLEY COVER 1
7 . .BOLT 4
28 . _ 23601057 . ... -EARTHCORDASM. __ __ . " 1
29 SM40506555P SCREW M5.1=6 1
30 ) PS1000202KP B SPRING PIN103X20 . 2
.3 _40028706 s AUXILIARY_COVER 1
32 _SM1040750TP SCREW M4 L=7 2
33 40022423 " __ARM_CAP . 1
34 40016706 . OIL TANK STUD B 2
35 SM2040750TP . _SCREWM4L=7.4 _ 1
36 #01 _HXD0150000L CABLE CLIP 2
37 . SM6040655TR. . . . . _SCREW M4 | =6 1
38 B1104051000 THROAT PLATE PIN _ 1
39 ... 23629900 e AIR-DISCHARGING _ . ! 1
40 ROOB0150200 ___RUBBERRING . 1
41 ~ PS0800202 - SPRING PIN 8X20 sy 1
42 23601305 g AIR-DISCHARGINGCAP . ... . 1
43 ) TA1250705R0 . ___RUBBERPLUG 1
44 TA1250406R0 __RUBBERPLUGD=1251=4_ :
45 . ..22901805 _GROUNDMARK . 1
46 40017200 _ SAFETY SWITCH PLATE . .. 1
47 ) _SMA4040855SP SCREW 9.
48 WP0430800SD___ . - WASHER M4 S ?
49 SM40412555P _SCREW M4 =12 2
50 TA1250406R0 . __RUBBERPLUGD=125L=4 2
118 _._CM300200001 _ATTENTION SEAL 1
52 CM301300001 - __ SAFETY LABEL 1
53 (CM300200003. .. ATTENTION L ABEL e R - 1
54 40026811 ... THREADING DIAGRAM_ 1
55 . _ SMA0416558P  SCREWM41=16 1
56 . TA1330405R0 ‘ BUSHING . . 1
57 _ #04 40034931 i PR _.ASSY_SLIDE _PLATE-F 1
58 SM1040750TP SCREWM41=7 2
58 TAOB50604RO . . RUBBERPLUG s smsan 3
&0 4 CM100100001__. . - OIL INJECTION PROHIBITION LABE . . 1
81 #05 22651459 ____THREAD GUIDE ASM. E 1
&2 CM200200201 . LABEL 02 C = 1
83 23640006 SHEET 1
B4 ___ SMB051000SP ___SCREW._ 2
65 WP0531000SC WASHER 5.3X10X1 2

1..#01FOR LH-4168-7 4188-7 / 2..#02FOR LH-4128 4128-7 | 3..#03FOR LH-4128-7 4168-7 4188-7 / 4. #04FOR LH-4128 / 5. #05FOR LH-4188-7 / 6... /



LH-4128-7/LH-4168-7/LH-4128
2. MAIN SHAFT COMPONENTS (1)




._. u K. LH-4128-7/LH-4168-7/LH-4128

2. MAIN SHAFT COMPONENTS (1)

No | note | DESCRIPTION

LA #02 40017471 oo .ASSY-NB CRANK ROD .- 1
i _#02  B1903552000 e e LEET SCREW R 1
3 #02  SMd4041055SP SCREW e 1
4 40022111 NEEDLE BAR FRAME SHAFT 1
5 SMB050812TP i SCREWMSX8 1
108 __RC1200001KP . C-SHAPEDSNAPRING _____. .. 1
7 TAOB50604R0 . .RUBBER PLUG e 1.
8 . : LCS1200981TP THRUST COLLAR D=12 W=9 1
8 ) SMB050412TP . SCREWMSL=4 AP 2
10 #01 40020297 _.ASSY-NB_FRAME TYPEGS 1
1 #02 40019825 .. MSSY-NB FRAME TYPE28 _ 1
12 #02 4002 N _SLIDE BLOCK 1
13 #02 40020018 .. .. . CONNECTION GUIDE-B A
14 #02  SM6051000SP_ .. .. SCREW . _ 2
15 #02  WPQ550800SP __WASHER 5.5X10X0.B____ 2
16 40025594 i P=FRAME GUIDE A s 1
17 WP04308005D . WASHER M4 i 2
18 5M2040750TP SCREW M4 1=7.4 4
A9L o 003G e FRAME SHAFT BASE .. .. . 1
20 y SMB8050612TP o SCREW M5X6 g 1
21 SM40514558P - SCREW M5 1=14 2
22 _#01 40015884 e ASSY. ND_ARM LEFT 4
23 #01  SM6062002TP . SCREW M6 L=20 1
.24 #01  WPOBS1056SH _ . WASHER 6.5X11X1 __ 1.
.25 #01 40015889 . . ...NEEDLE BAR ROD . N 1
26 #01 40015890 O NEEDLE BAR ROD PIN 2
27 #04 40026035 . _ASSY NEEDLFE CLAMP{1/4) 1
28 . ______SSB08OGEOTP e SCREW.A/BA4 | =58 . e
29 #01 40021058 ... ASSY-NEEDLE BAR 1
30 #01 40015887 ; ASSY ND_ARM RIGHT 1
31 #01  SMB0B2502TP . o SCREW M6 =25 1
32 #01 _ WASHER 6.5X11X1 1
33 #01 S . NEEDLE BAR ROD _ y 1
34 #01 40015890 . NEEDLE BAR_ROD PIN.. 2
35 #01 40028882 PLUG. o 8
38 #01 _  _SMB040642TP . e SCREW SR 2
37 . #01 40021058 ASSY-NEEDLE BAR . 1
38 #01 40012064 . _NEEDLE CLAMP HOLDER 2
39 .. #01 B1425526000 .. SCREW 1/8-44 | =6 T R 4 .
40 #02 40037176 oo NEEDLE BAR 4128 i
41 #02 40025751 : _NEEDLE BAR CONNECTION 1
L 70 40011151 s FRAME GUIDE-B 1
43 . SM40410555P ey v A SCREW: o oo 2
44 #03 40025033 .. ..FRAME GUIDE-A3 A
45 | #03 40025032 . . _.FRAME GUIDE-A1 - ; 1
.46 #03 40020032 .. FRAME GUIDE-A2 1
47 #03 40055372 ; FRAME GUIDE-A4 1
.48 #03 40055495 SERAMESOIUIDEAD: . o i s 1
49 . MDP500B1400 v NEEDLE DPX5#14 2
50 #04 40026069 ___ASSY NEEDLE CLAMP L{1/4) 1
51 __SSB080660TP ... SCREW1/8-441=55 punttl e 1)
52 #04 40026080 . ASSY NEEDLE CLAMP R(1/4) i 1
63 _SSBOBOBEOTP. . . . . SCREW 1/8441=55 . . &N
54 #01 _ SMBO40B42TP e _SCREW_ ___ : 2
55 B1402526FALA e NEEDLE CLAMP LEFT ASM. 1/4 s 1
L SSBOB0OGEOTP . .. .SCREW 1/8-44.1 =55 e — e (&)
57 SS5060310SP - SCREW 3/32.56 =28 i g ; . n
58 B1403526000 THREAD GUIDE —— S : 5}
59 B1402526FARA v NEEDLE CLAMP RIGHT ASM. 1/4 y . 1
80 SS5060310SP ; SCREW 3/32-56 L=2.8 B ) I n
81 ... SCREW 1/8-441=55 . : = : &N
82 B1403526000 - THREAD GUIDE "

... #01FOR LH-4168-7 4188-7 / 2...#02FCR LH-4128 4128-7 / 3...#03SELECTIVE PARTS / 4...#04EXCHANGING GAUGE PARTS(SEE P.45~57) / 5...



.-. u K l LH-4128-7/LH-4168-7/LH-4128
3.MAIN SHAFT COMPONENTS (2)

e,
5 00 @A
56—a \\i/

55 T 67
P
5152 /T 68
63




o BLEECH

#01
#01
#02
#01

2N m e W

#01
#02

MG
AW N

#01
#01

LW W W LW NN NN NN NN R o 2
UEHESRLEE 0N AN =00ENIN

#04
#02
#05

I N O
BB~ DdD w0 OD

401
#02

e IR TS W S B
SR IR I T S RN

#03
#03
#03
#03

qqq-dqmmmwmmmmm
AN - OWDLD®OO RGN

1..#01FOR LH-41

40012065
TAOB00401R0
40025192

- 40025206

SB120002000

SMBOBOBAZTP .

SMBOBOBAZTP
SB120000800
23604200
SMB0B0BA2TP
40012067
40012066
SMB081652TP
40012078
SMB050612TP
40013354
SM8050812TP
40017112-
SMB0B0BA2TP
40017123
40011226
E3026721000
RB1803019000
SMB050802TP
WP0531000SD
23604309
SMB060BA2TP
40028014
S1.6052592TN
MEB014710A0
SL4040881SC
40025237

SMB0B0BA2TP

40006300
40010434
40010435
400104386
40021062
40021061
40021223
22891204

_ SMBOB0BA2TP

40021463
40021462
40015891
40028882
SMB040B42TP
SMBO61402TP
40012550
40010709
40012079
40012535
TAO750704R0
TAO950806R0
CS1701181TP
SMBOB0BA2TP
40026810
SMB051602TP
40011435
81905541A00
B1905541B800
B1905541G00
R1905541D00
NMB0B00D1CP

40012082

40015893
NMB0B0D01CP
40012081
SMB051400SP
SMB0BOBA2TP
WP06210165D
40025134
SDO8O0BOETP
SB307000200

LH-4128-7/LH-4168-7/LH-4128
3.MAIN SHAFT COMPONENTS (2)

| No | note Parts No. DESCRIPTION

MAIN SHAFT
PLUG.

ASSY MAIN SHAFT BEARING F68
 ASSY MAIN_SHAFT BEARING F28

BEARING .
SCREW M6 |=6
SCREW M6 1.=6
BEARING

. MAIN SHAFT BEARING SUPPORT

SCREW M6 L=6
COUNTERWEIGHT 68..
COUNTERWFIGHT 28
SCREW M8 L=16
BALANCER WEIGHT 68
SCREW M5X6...

WINDER DRIVING WHEEL
SCREW M5X6..

ASSY MAIN SHAFT SPROCKET

SCREW ME L=6
TIMING BELT

_ ASSY IDOLER PLATE
.SLIDER :
BALL BEARING INTERMEDIATE

| SCREW M5X0.8 L=8

WASHER M5
COUPLING

SCREW M6 | =8

AC SERVO MOTOR
BOLT

SYNC ASM.

SCREW M4 | =8
ASSY HAND WHEEL
SCREW M8 L=8

THREAD TAKE UP_CRANK SH

THRUST COLLAR. ASM
THRUST COLLAR :
THRUST COLLAR SCREW
COMP TAKE UP LEVER 68
COMP TAKE UP LEVER 28
COMP._TAKE_UP LEVER 88
BEARING SUPPORT
SCREW M6 L=6

NF ARM LINK

NF_ARM

__NEEDLE FEED LINK PIN

PLUG

__SCREW

SCREW M6 L.=14
NF SHAFT BUSH F

_NF SHAFT BUSHR

NEEDLE FEED SHAFT 68
NFEDLE FEED_SHAFT 28
RUBBER PLUG
RUBBER PLUG

THRUST COLLAR D=17 W=11

SCREW M6 L.=6
ASSY NF _REAR_ARM
SCREW M5X0.8 1L=16
NEEDLE FEED.ROD
NEEDLE BEARING A

| NEEDLE BEARING

NEEDLE BEARING
NEEDLE BEARING

NUT M6 s,

NE ROD SCREW

NF ADJUSTING SCREW.
NUT M6 e
NF_LOWER_ARM
SCREW

SCREW M6 L=8
WASHER 6.2X13X1

ASSY MAIN SHAFT BEARING M.
SHOULDER SCREW D=8 H=8

BEARING

68-7 4188-7 | 2..#02FOR LH-4128 4128-7 / 3.. #03SELECTIVE PARTS / 4. #04FOR LH-4168-7 / 5. #05FOR LH-4188-7 [ 6. [

Qty

\)—le—\b—xb-\\}M\)—l#dM—"\J-—‘M—‘\JJdl\)-l#\}M—l—l—‘ﬁ—\

M;_x_._.AMb.\)_n_.MM_.A.A@

S ey a e

MmabhghbmaassanoOR=



._l u K l LH-4128-7/LH-4168-7/LH-4128
4 .NEEDLE DRIVE COMPONENTS (1)(FOR LH-4168-7,4188-7)

41~44
40 o F
52
# 0
36

A
[Egt




-J UKl LH-4128.7/LH-4168-7/LH-4128

4 NEEDLE DRIVE COMPONENTS (1)MFOR LH-4168-7 4188-7)

No | note | Parts No. DESCRIPTION
1 40015895 . c ND_ECCENTRIC CAM 1
2 40015896 ND CAM LID 2
3 #01_ SB33200010A BEARING ?
4 #01  SB33200010R BEARING 2
5 #01  SR33200010C BEARING 2
8 #01  SB33200010D BEARING 2
7 40015898 ; R ND CAM COVER 4
8 SM40406555P ; SCREW M4 | =6 4
3 SMBOBOBAZTP SCREW M6 L=6 4
10 40015897 ND_CAM ROD 1
11 SMB050412TP SCREW M5 L=4 2
12 40037668 RUBBER CAP 2
13 40020387 ND_CAM_GREASE CAP 2
14 40015899 ASSY ND CENTER LINK 1
15 40013269 ND_CENTER _LINK BUSH A 2
16 40015800 ND CENTER LINK "
17 40015901 ND CENTER LINK BUSH B ]
18 40015802 . ND CENTER LINK BUSH C 1)
19 40021932 ND CENTER LINK BUSH D (m
20 RC1700002KP RETAINING RING 17 2
21 40015912 ND CENTER PIN COVER 2
22 #01 SB31200050A ; BEARING 2
23 #01  SB312000508 BEARING 2
24 #01  SB31200050C BFARING 2
25 #01  SB31200050D ___BEARING 2
26 #01  SB31200050E BEARING 1
27 40015903 ND CENTER LINK SHAFT 2
28 SMB080B1ZTP SCREW M8X8 2
29 40040621 _THRUST WASHER 2
30 40015907 __ND PIN A 1
31 40015911 ) ND PIN LID_SCREW 1
32 #01  SB30800130A RFEARING 4
33 #01  SB30800130R BEARING 4
34 #01  SB30800130C ) _BEARING 4
35 #01  SB30800130D ) BEARING 4
36 40015913 ND PIN COVER A 6
37 40015308 ND PIN B 1
38 40015811 ND PIN LID SCREW 1
39 SMB050412TP SCREW M5 L=4 2
40 40015904 ND ROD A 2
41 #01  SB30800140A BEARING 4
42 #01  SB30800140B BEARING 4
43 #01  SB30800140C . BEARING 4
44 #01  SB30B00140D 'BFARING 4
45 40015914 ND PIN COVER B 4
46 #01  SB30800150A BEARING 4
47 #01  SR308001508 BEARING 4
48 #01  SB30800150C BEARING 4
49 #01  SB30800150D BEARING 4
50 40015915 ) _ND PIN COVER C 4
51 40040369 ND PIN E )
52 40015911 ND PIN LID SCREW 2
53 S0Q2040501MZ CONNECTING SCREW 2
‘54 SQ2060451M7 CONNECTING SCREW 2

1..#01SELECTIVE PARTS / 2... /



.-. u K . LH-4128-7/LH-4168-7/LH-4128
5. NEEDLE DRIVE COMPONENTS (2)(FOR LH-4168-7,4188-7)

i
12
8~11 /@
S




o JELBEKH

No

N

el e N R

10

note | Parts No. _

#01
#01
#01
#01

#01
#01
#01
#01

#01
#01
#01
#01

#01
#01
#01
#01

40015905
SB30800150A
SR308001508
SR30800150C
SRB30800150D
SMBO50412TP
40015906
SB30800150A
SR308001508
SB30800150C
SRB30800150D

- 40015915

SMB050412TP

40040369
. 40015911

40015910
11517307
40015916
40015917
40015918
SB30800150A
SB308001508
SB30800150C
SB30800150D
40015915
SMB061602TP
WP0651056SH
40015919
40015920
40015918
SB30800150A
SB308001508
SB30800150C
SB30800150D
40015915
40015921
40015922
40015923
40015924
40015825
RC1850001KP
TADS50806R0
CS2001181TP
SMBOBOBA2TP
CS525010817P
SMB050412TP
SMB050612TP
40015909

1..#01SELECTIVE PARTS / 2... /

LH-4128-7/LH-4168-7/LH-4128
5. NEEDLE DRIVE COMPONENTS (2}{FOR LH-4168-7.4188-7)

ND ROD B
BEARING
BEARING
BEARING
BEARING
SCREW M5 | =4
ND ROD C
BEARING
BEARING

_BEARING _

BEARING

_ND_PIN COVER C

SCREW M5 =4

_ND PIN E

ND PIN LID SCREW

_ND PIN D .

PLUG

ASSY ND CRANK R
ND. CRANK R.

ND CRANK BUSH
BEARING

BEARING .

BEARING

BEARING

_ND _PIN COVER C

SCREW M6 L=16
WASHER 6.5X11X1
ASSY ND CRANK L
ND CRANK L

ND CRANK BUSH

CBEARING .. .

BEARING
BEARING
BEARING

ND PIN COVER C
ND SHAFT L

ND _SHAFT R
ND SHAFT BUSH F
ND SHAFT BUSH M

_ND SHAFT BUSH R

SNAP RING 185

RUBBER PLUG

THRUST COLLAR D=20 W=11
SCREW MB L=6

THRUST COLLAR D=25 W=10
SCREW M5 L=4

_ SCREW M5X6

ND PIN C

- DESCRIPTION

Qty

AE AR BEPRBRENAEVNNVNONN

= AN RN

B_;MMM\}\JM’\)E

S

[RTCIINE 'O T T Tunrapuey GOSN B S ELC I O X



-_. u K l LH-4128-7/LH-4168-7/LH-4128
: 6.NEEDLE CHANGE COMPONENTS (FOR LH-4168-7,4188-7)




duxl LH-4128-7/LH-4168-7/LH-4128

6.NEEDLE CHANGE COMPONENTS (FOR LH-4168-7.4188-7)

No 1 note { : Parts No.
40015928

L2 SME061202TP. . L SCREW M6 1=12 N . 2
- - WP0B510565H  WASHER 6.5X11X1. 2
4 40021648 ND CHANGE LEVER COMP 2
5 . SMBO50612TP. i - SCREW M5X6 ?
[} 40015829 NC SHAFT 1
7 SMBOS0612TP - | SCREW M5X6 o 2
8 CS1400781TP . THRUST COLLAR D=14 W=7 4
9 | SMB040412TP __SETSCREW M4 L=4 8
10 _HO1  SB31400010A. .. .. ... BEARING. - . .2
11 #01  SB314000108 . _BEARING 2
12 #01 5B831400010C ) BEARING . . ... .. 2
13 #01  _ SR31400010D g SBEARING. . . .. MR e 2
14 40010892 . ___.GUIDE. PIN_BASE_COMP. 2
15 SMB040812TP _SCREW M4 1=6 . 4
16 40015932 - SPRING. GUIDE _SHAFT 1
17 SMB8050412TP SCREWMSL=4 ... .. 2
18 40015933 ___SPRING GUIDE PIN _ ?
19 RC0O560711KP " RETAININGRING 2
20 40015934 .- 8PRING GUIDE A 4
21 - 40015835 = __SPRING GUIDE B 4
22, 40015836 . CHAMGE SPRING e " 4
23 40015937 ) . NC STOPPER. 2
24 . 888661222TP . _ SCREW 1/4-40 L =12 2
.25 . NSB660430SP . NUT 1440 s 2
2% NM65105158P . - NUT M8X0.75 H=5 e 2
27 40015943 e __.NC SOLENOID S 2
28 40015938 ... SOLENOID NAKKLE G
29 400159389 e . SOLENOID. NAKKLE PIN 2
30 NMEBQ40001SC ) CNUT M4 2
3 NMBO50001SC NUT M5 R 2
32 40015940 . SOLENQID PLATE A 2
33 40015941 ____SOLENOID PLATE B 1
34  SMA0508B5SP SCREW 12
35 40015942 . SOLENOID PLATE C 1
36 __HK034610080 . HOUSING 8P 1
37 . SMBOS0800SP. .. SCREW MS L=8B 6
33 - NM80300018C NUTM3 — ?
39 40015945 . - PROXIMITY SWITCH BASE R ... . 1
40 001SE . SCREW M3X0.51=10 2
41 SM4050B55SP ) SCREW 2
42 . WP0520856SA ’ - WASHER 5.2X9.5X0.6 . E 2
43 40015944 . PROXIMITY SWITCH BASE L 1
44 40029565 . NEEDLE SENSOR.CORD 1
45 40039615 . . .. ABSY NG SWITCH 1
48 40042814  SWPCBASM .
47 40042815 SW PCB ItN
48 40042821 SW RELAY CORD ASM 11
49 HA002640018 SWITCH 2
50 HADD2640048 ... SWITCH 2)
51 HAND2640050 . _ SWITCH 2
52 - HAD02640030 . SWITCH El s 12)
.. 53 40022638 .. iSHEET N _ .. g i sy S S 12}
54 HAQ02640010 ... SWITCH(GREEN) . B (1
55 HAQ02640040 o SWITCH : n
56 HAQD2640050 L SWITCH . R e i sl 5}
57 . HAD02640030 ca—— _ESWITEHE e o 5 1
58 40022637 _SHEET.T 3 5l
59 40038727 ) HOLDER. COVER. I . &}
80 40038743 NC SWITCH HOLDER . m
61 ' §T4030851SN ... BCREW . . o 13)
62 ST4D40851SN TAPPING SCREWM4X8 . .. .. ... . : . . N
63 SL40406915C . BCREW M4 L=6 Pt e m
84 SM4040655SP _ SCREWM41=6__ . . 2
65 40005378 FEED SENSOR ASSY 1
66 40005379, . CLAMP SENSQR ASSY 1
67 EA9500B0100 .. .. CABLEBAND_ 2
68 SM6051000SP. HSCREW s e 2
69 - B255728000A WASHER FOR DRIVING ARM 2

1..#01SELECTIVE PARTS [/ 2... /



7.TENSION POST COMPONENTS (1)(FOR LH-4128,4128-7,4168-7)

LH-4128-7/LH-4168-7/LH-4128

18] 4




I-.I-lKl LH-4128-7/LH-4168-7/LH-4128

7 TENSION POST COMPONENTS (1WFOR LH-4128.4128-7.4168-7)
DESCRIPTION

1
2 #0? 40025158 e e COME'\,THBEAD TENSION. G o S ; 1
3 403 . 40025157 . . COMP_THREAD TENSION F__ . L . - : I 1
4 . 22811301 i . THREAD GUIDE(UPPER) RIGHT P - . : : m
5 123203201 .. o TAKE:UPTHREADGUIDE o s R 12)
6 23203300 : ___THREAD GUIDE COLLAR_ . e = s o s . . :
7 40015698 s . DISK RELEASE PLATE .. . . ’ - . 1
8 40015699 L _____.SPRING GUIDE S - 3 s . 1
9 - 40015701 : ASSY TENSION BASE PLATE. R _— : oo : ) . 1)
10 40015696 . __TENSION BASE PLATE ... : = s ; ’ 5!
11, 40015697 s THREAD_TENSION BASE . . = ———" : . : 7))
12 40022463 THREAD GUIDE PIN.. s - . o . 1)
130 40016008 ... ... RELEASE LEVER.. e = o = e 1
A4 A0022427 o  ASSY_THREAD._ TENSION Ao y . . 12)
15 122945703 .. . THREADTENSION NUT ____ g R . B
16 22945505 . ___THREAD.TENSION SPRING. . . 1)
17 B3214047000_ ... BORBIN WINDER TENSION DISC. (2
18 22529473 ) = s _ . f4)
1900 22529408 st BOBBLNTHBEADﬁULDE I e — . . “n
20 . 22529515 _ ______BOBBIN IHREAD_TENS,[ON ROD. o R . : (1
21 #01 40025159 . ASSY_THREAD TENSION. o _— 2)
22 $02 G A0025461 . . | ASSY. _THREAD.TENSION. G [ o s - — 2
23 #03 40025160 _ _  ASSY.THREAD TENSION F ... = : 2
24 22921407 o __ ROTATION STOPPER .. e s B n
25 ;. ..22921506 . o THREADTENSION DISK. e e . . _— 2
22921605 . .. THREAD TAKE-UP SPRING.. A : . L 1)
D3128586D00 . TAKE-UPSPRING . ) - ] o ] e ! . (13
22021704 ... THREADTENSION SPRINGA oo . S "
22962005 .  THREAD TENSIONSPRING ... I . . 1
E; . D3129555000 _ THREADTENSIONSPRING . . oo ) . - : (13
.31 . ....22921803 . .. DISKSTOPPER E— . P . i1
32 . 22945307 __THREAD. TENSION POST BASE ) : i1y
33 ... 23626005 . P _THREADTENSIONNUT . g s o e . "
34 40095182 ... THREAD TENSION POST . . o = y ] . : 1)
35 . SS8090670SP S _SCREW 9/64-401=55 i (1
3B/  B2APRTTAO00 . ..  PRESSER PLATE ADJUSTING SPRING e 1
K7 B3118415000 . TENSIONRELEASEPIN ... . e 3 g m
a8 B3118552C00 . TENSION RELEASEPIN C i ()
38 - . NSB080210SP o NUT 1/8:44 e s EES o . (3
40 _NS61103108P e NUT 11/64- 40 ; - [ , e ) 2y
a1 - 8D0470316TP . : SHOULDER SCREW D 4 7 H 3 A = (3)
42 SMB050612TP _ SCREW.M5X6 _ 3 e AR e . ) 2
43 . . §S50910208P s _ SCREW 9/64-40 L=95 2 - . } . 2
a4 _§56090520SP  SCREW 9/64-401=50 e EE e i . : 1
45 . WP0350516SD . .. . .. _ WASHER 3.5X6X0.5_ . ..o . : : : ] M
46 $ 40049219 L  CTHREADGUIDE.... . o e ; L 2)
47 40016349 ; . __PLATE SPACER A _ R - ) 1
48 . 4D016350 . _PLATE SPACER B .. ..
49 . 40018351 . _:PLATE SPACER UPPER__
50 SM1041401SN._ . SCREW M4X0.7 L=14
51 SM10425015P SCREW M4X0.7 L=25

i
IO N

1..#01TYPE S / 2..#02TYPEG !/ 3. #O3TYPEF / 4. #04TYPESG / 5. / «



-l u Kl LH-4128-7/LH-4168-7/LH-4128
8.TENSION POST COMPONENTS (2)(FOR LH-4188-7)




o JLEKE

No | note |
1 #01 40027867
2 22811301
3 23203201
. 23203300
5 40015698
6 40015699
T 40027866
N 40027865
¢ 40015697
10 = 40022463
11 40016008
12 40022427
13 . 22945703
14 22945505
15 B3214047000_
16 22520473
17 22529408
18 22529515
19 40025161 HEETEr e
20 22921407
2 22921506
. S ... 22921605
23 22962005
24 . 22921803
P IS 22945307
26 23626005
27 40025162
28 _S58080670SP
29 __B2428771000
30 B3118415000
3 _.B3118552C00 _
NSE080210SP
. NS6110310SP
_8SDO470316TP
SMB050612TP
S . 555091020SP
37 . SS6090630TP
38 WP0450801SP
ag RO060150100
40 WP0350516SD.
a1 40049219
42 40016349
43 . 40016350
44 __4AD016351
45 i SM10414018N.___.
46 _ SM10425015P
47 #01 40025159
48 22921407
49 22921506
50 22921605
51 : 22962005
52 22921803
53 22945307
54 23626005
58 40025162
56 S88090670SP

-, _SCREW 9/64-401=9.5

LH-4128-7/LH-4168-7/LH-4128
8 TENSION POST COMPONENTS (2)(FOR LH-4188-7)

Parts No.

_ COMP_THREAD TENSION 88

THREAD GUIDE(UPPER) RIGHT...

___TAKE-UP THREAD GUIDE ___
THREAD GUIDE COLLAR
... DISK RELEASE PLATE
SPRING GUIDE
. ASSY TENSION BASE 88
___TENSION BASE PLATE B8

THREAD TENSION BASE ..

oo THREAD _GUIDE PIN
RELEASE LEVER. =
ASSY THREAD TENSION_A .
_. THREAD TENSION NUT . ===
__THREAD TENSION SPRING._ .

BORRIN WINDER TENSION DISG______

BOBBIN THREAD TENSION ROD ASM.
___BOBBIN THREAD GUIDE s
__BOBBIN THREAD TENSION ROD

 ASSY THREAD TENSION G ..

. ROTATION STOPPER
THREAD TENSION DISK

o ThREADTAKE-UPSPRING

. THREAD TENSION SPRING
_______ DISK STOPPER ST
s _THREAD TENSION POST BASE.
_ THREAD.TENSION NUT
THREAD TENSION POST
SCREW. 9/64-401=55 . .
PRESSER PLATE ADJUSTING SPRING
TENSION RELEASE PIN
___TENSION RELEASEPIN. G .. .
NUT 1/8-44
NUT 11/64-40

__SHOULDER SCREW D=47 H=31.. . .

SCREW M5X6

-..SCREW 9/64-401=6
. WASHER
_ RUBBERRING i
. WASHER 3.5X6X0.5 _ ST
THREAD. GUIDE

_...PLATE SPACER A_ .

_ PLATE SPACER B
PLATE_SPACER UPPER _

...... . SCREW M4X071=25
..... ASSY THREAD TENSION.
.. ROTATION STOPPER.
. _THREAD TENSION DISK______.
__THREAD TAKE-UP SPRING
__THREAD TENSION SPRING
DISK STOPPER §
THREAD TENSION POST BASE.
THREAD TENSION NUT
THREAD TENSION POST .
SCREW 9i64-401=55

1..#01TYPE S(OPTIONAL PARTS) / 2... /

DESCRIPTION

(&3}
1)
1)
{1y
23
(1
1)
.
1
1)
2
(.
1
1)
23
(k)]
2y
1)
{1
(1
(1}
1
(0]
1
1
)

1)
1
1
1
1



LH-4128-7/LH-4168-7/LH-4128
9. HOOK & HOOK DRIVING SHAFT COMPONENTS (1)(FOR LH-4128,4128-7,



-_.“K' LH-4128-7/LH-4168.7/LH-4128

9. HOOK & HOOK DRIVING SHAFT COMPONENTS (1)(FOR LH-4128.4128-7.4168-7)
DESCRIPTION

L ASSY LOWER:SHAET
o LOWER SHAFT BUSH-F .
.__ASSY:LOWER SHAFT BUS
_ LOWER_SHAFT.BUSH-M

ANNER. BIISH. i i
PLUG
SS8Y LOWER SHAFT COLLAR

| TA1550902R
40031351

.w,,_,BEABL&G.m- —
o ; LOWER _SPROCKET
40021235 ... HOOK SHAFT BASE: LM.MWW b b A3
40013039 . L HOOK UPPER _BUSH. S
- 8B30953010A ..
©.B1631850000

HDOK LOWER BUSH
__OILSEAL__
,C.QME_QAPMMQQKMN,
. ASSY OUTER HQOK
_CAP_INNERHOOK . g
e OO GIRL oo i

ENMMNI\JMTJ—-.—*—‘_\)EAH

ry

4001 QTL.,, :

=
-

40021053 | NEEDLE POSITIONER - : = - = m
10112803 @
40012085 - Ee— ; m

;10112602 2)
[ . . . . 1)
,,,,, ST st I . 1
S ! A = 1y
22688204 . . O USPRING. . - y . ) “n
TENSION SPBLNGINSTALLINGSQRE e e e PN . B
£y g TENSION ADJUSTING SCREW . S . “
.33 . SSeSeNIS0SH... ... SCREW3/32:80L=1. T e
B4 140019224 BOBBIN CASE N e i N " 54}
35 .. 22688501 TENSION ADJUSTING SPRING - e R . (13
; __ _ASSY-RATCH HOOK
RS - T[T || NT—
i ot LLOIL PLUG _
39 . i226812402 - BOBBINCAS £ TENSION SPRING. . A .
40 .. .0MM2e02 o SCREW. . . ... o S it s e e [ ) . )
a1 10110500 L “TENSION SPRING INSTALLING SCRE. B L ) = m
A2 e ADTI2B03. i SOREW: e R
43 . ___....10110608 E  JENSIONADJUSTING SCREW ... oo : 1
a4 40021083 o oo NEEDLE POSITIONER... .. P v R e - L
45 . ....11015806 = TOILWICK S
46 N T i ARSI OUTER_HOOK(E)

_ RATCH. INNERHOOK
i BCREW MB L=4.5.... .
... THRUST WASHERF .
__ GEAR THRUST WASHER
i et dl) _.ASSY GEAR Ol _WICK:L e
i B2 _..._______2623;1@9,,, [ ,,LUE&RICAIINQ_OILWICKS'[OPPER =
53 SM40506556P .. .SCREWM51=6 . . st : 5

11015891 N D}LVWICK
‘40013777 OUTER HOOKIE) . .
40060555 ___ASSY BOBBIN CASE ...

R 4 SN e 1}
A1)

=

40062402

... 4002 o BOTTOMCOVER
55 : . 40022590 i ww..BOTTOM COVER GASKET il
_ 56 . _SM4D50858SP__ o SCREWL St
57 __50Q2050453MZ oS CONNECTING SCREW
58 .. 40016748 N . QL. ADJUSTING SCREW
_...RO e RUBBERRING o
E3029715000. ... CHUCKSPRINGZ
| TAD260301MO

40025354
_ 4002635
. MB051202TP. S . _SCREW MEXO 8L= 12 ke

. WP0550800SP L WASHER 55X10X0B ...

.. 40012301 L INNERHOOK GUIDE ARM_ ..

. 23202104 SR —INNER HOOK | GUIDE LINK .
23202302 O " INNER HQOK GUIDE ARM. SHAFT
40012302 ... JNNERHOOK GUIDE:L . ... .

: SMB7506A0TP SCREW M3.5 |.=6.

. WASHER 3.7X8X1 o

OUWICK o e,

E : @ ..OlL WICK

. SMBDSOBI2TE e SCREW M5X8._

SADDLE INSTALLING BLOGK UPPER .

ADDLE INSTALLING BLOCK LOWER

:MMM&A_NAMNGMMMA&MMM-Aro'mm

W

oo
oo NN =

N

. HOOK SHAET BASER. ..
T ASSY GEAR Oll_WICK-R
DOLE INSTALLING BL

w

N

i
3 oo t i :
MR oo RARaANaNS 2N

. SMBOB250ZTR. SCREW M P e i
Tao012304 | INNERHOOK_GLIDE-R
10210805 HARD ALUMITE BOBBIN

1. #01FOR LH-4166-7 / 2..#02FOR LH-4128 4128-7 / 3..#03FCR LH-4128-7 4168-7 4188-7 / 4. #0ASELECTIVE PARTS / 5. /



cALEECH

No

91
92
93
94
95
96
97
98
a9
100

note |

#03
#03
#04
#04
#04
#04
#04
#04

Parts No.

10111508
22653802

40028560

40028561
40028562
40028563
40040549
40040550
40032309
400130861

LH-4128-7/LH-4168-7/LH-4128
9. HOOK & HOOK DRIVING SHAFT COMPONENTS (1)(FOR LH-4128.4128-7.4168-7)

DESCRIPTION

SPRING

SHEET

HOOK SHAFT GEAR-A
HOOK SHAFT GEAR-B
HOOK SHAFT _GEAR-C
HOOK SHAFT GEAR-D
HOOK SHAFT GEAR-E
HOOK _SHAFT GEAR-F

SADDLE INSTALLING BLOCK

THRUST WASHER

!

G B e SRR

1..#01FOR LH-4168-7 4188-7 / 2. #02FOR LH-4128 4128-7 / 3..#03FOR LH-4128-7 4168-7 4188-7 / 4..#04FOR LH-4128 / 5. #05FOR LH-4188-7 / 6. / 1. #01TYPES /
2..#02TYPEG [/ 3. #03TYPEF / 4. #04TYPES G / 5... / 1..#01TYPE S(OPTIONAL PARTS) / 2... / 1..#01FOR LH-4168-7 / 2..#02FOR LH-4128 4128-7 / 3..#03FOR LH-
4128-7 4168-7 4188-7 | 4. #04SELECTIVE PARTS / 5... /



.J u K I LH-4128-7/LH-4168-7/LH-4128
10.HOOK & HOOK DRIVING SHAFT COMPONENTS (2)(FOR LH-4188-7)




1..#01SELECTIVE PARTS [ 2...

LH-4128-7/LH-4168-7/LH-4128
10.HOOK & HOOK DRIVING SHAFT COMPONENTS (2WFOR LH-4188-71

DESCRIPTION

1  ASSY.LO) S
2 1 4002054 _LOWER_SHAFT_ BUSH-F_ 5
3 40017576, _ ASSY-LOWER_SHAFT BUSH-M_
Ay 40017577 __LOWER SHAFT BUSH:M_.
5. .. 40017578 __INNER.BUSH. .. et ) } 5
6 _TA1550802R0 _PLUG. _ -
7 SMB0BOBA2TP . SCREW M6 I i
8 SMBOBOBA2TP. _SCREWMEL=B .o s .
9 40013061 . THRUST WASHER L ey
10 . .23618804 OILSEAL ... g -
" -.8B120001000 _BEARING. - .
12 40017115 _LOWER. SPROCKET ..... W
A3 ...40019213 y L.HOOKSHAET BASE L______ o
14 140048436 _ ASSY_HOOK UPPER BUSH 88
15 'SB30953010A NEEDLE BEARING 9.525X9.52 )
16 . ..B1631850000 . _. s O A e e }
17 40013040 . HOOK \OWER BUSH. . v
18 ..:4.00433,111 R _OPENER _LEVER CRANK L
19 . 40018976 . ... ... ASSY:-LARGEHOOK __ ...
20 40059894 __ASSY_OUTER_HOOKIL) . N
21 40034303 __CAP INNERHOOK . —
22 40018978 . JHOOK GIB ... ERe e -
23 22813703 . NEEDLE POSJT]ONER
24 X : 10112803 SCREW s
25 40012085 CILPLUG ... ... .
26 . 22814008 __SCREW .
27 . 40018977 OUIEB.._H_OGKrL\
.28 11015906 OILWICK = i ;
29 22827257 . BOBBIN CASE ASM
30 22827307 = . SPRING L R
31 10190500 _ . . ,TENSLON_SPBINGJNSIALLINQ.SQRE e e Pt o e i
32 110110808  TENSION_ADJUSTING SCREW
a3 SSESA01508H. . SCREW3/32:80121.3 . . .
34 22827208 ... BOBBINCASE
35 22827406 SPRINGI’D N P
36 . NS61104208P. - FNUT $BA A e oo st e el e S e e
37 ...10114508 SPRING }
38 22813000 . .. BOBBIN. CASE OPENING LEVEF! LINK
39 _B1821051000_ CRANK SCREW.STUD. _____.
40 _B1823051000 S OPENING L EVER CEANICPIN: wos stimos s spmmns s isastsisssssesaser
41 #01 40028560 HOQK SHAFT GEAR-A i
42 - #01 . 40028561 _ HOOK SHAFT_GEAR-B _
43 #01___ 40028562 HOOK_SHAFT GEAR-C
44 #0171 . 40028563  HOOK SHAFT GEARD .
45 #01_ 40040549 CH e ‘__HDOK SHAFT GEAR:E. .. & e »
.46 _#01 40040550 _ HOOK SHAFT_GEAR-F
47 SMBOSDSSDTF __SCREWMSB L=4.5__
48 10111201 . THRUST WASHERF
49, . 40054979 . GEAR THRUST WASHER
50 .., 40062402 ASSY GEAR OIlL WICK-L . .
51 26230409 y  LUBRICATING OIL WIGK STOPPER
52 X SM40506555P ' SCREW M5 L=6
53 . 40022589 . _BOTTOM COVER. . ... . 5
54 40022580 _ . BOTTOM COVER GASKET
55 . SM40508555P SCREW. S S e e e e e e
56 502050453MZ __CONNECTING. SCREW. iy e e =
57 . .. 40016748 OIL_ADJUSTING SCREW.
58 ROD44240100. ' RUBBER RING . s
59 . E3029715000 __CHUCKSPRINGZ . S - .
.60 - TAD290301M0 = [ e S
614 22819809 _ SHEET 5
GBS ADDTIO00 e | GEAR.SPACERA.. ... e TR
63 40025354 ) . ASSY-GEAR HOLDER:L
64 (40025383 ' GEAR_SPACER-B.
85 ‘SMB051202TP . SCREW MSX0.8 =12 §
66 WP0550800SP _ WASHER 5.5X10X0.8
67 40052837 OPENING LEVER
68 SMB7506A0TP. o RE VYDA DI B bt sttt e PR S
69 . WP037101680. WASHER 3.7X8X1
70 - Q303000000 . Lor )| ) Lo OO e SOt ORI
71 . .C0303000000 _LOILWICK. o e
72 __SMB050812TP  SCREW MEXS T R LG .
73 - 10109908 ..._SADDLEINSTALLINGBLDCKLIPPER _—
. 10112407 __SADDLE INSTALLING BLOCK LOWER
75 SCREW 15/64-28 1230, IR e
L BN o PECREWMEL=38 e o s
7 B e e P Y e e
78 .. SMs TP __SCREWM61=35 _ .
79 __WP0B21046SP_ ... . . GFARCOVER-R ... . __ i s
80 . 40019214 _ 1:HOOKSHAFT BASE-R____ o "
81 40062403 | § | ASSY _GEAR OIl. WICK-R..
.82 ... TAQ200301MO. s PG e, L e T
a3 ... .40025355 . ASSY-GEAR HOLDER- -
84 Q303000000 . OIL WICK - =
i . .CO303000000._ ... OWMICK y 3
86 ___SMB0B2502TP _ SCREWMBL=25 .
87 . 10231603 BOBBIN =
88 40041109 OPENING LEVFR CRANK R

[N N S T I L

I N Py

1)
2)
AN
1}
{1y
(1)
[R}]
1
n
1}
(1
m
1

oW

@

oo H 3
J N R R T S e LI =

N



LH-4128-7/LH-4168-7/LH-4128
11. FEED MECHANISM COMPONENTS




-_l u K' LH-4128-7/LH-4168-7/LH-4128

11. FEED MECHANISM COMPONENTS

No | note Parts No. ESCRIPTION Qty
1 40031348 _____ASSY FD ECCENTRIC CAM ; 2 1
2 SMB061150TP ) SCREW M6 L=11 e 2
3 SM4051255SP SCREW.M5 L=12 : (&)}
4 NMB050001SP - NUT M5 (1)
5 40011906 __FD CAM LID 1
6 B1636581RB00 NEEDLE BFARING B 1
7 SM4040655SP SCREW M4 |.=6 2
8 40011908 FD CAM ROD 1
9 SMB040412TP ) SET SCREW M4 | =4 1
10 B1653470000 PIN . 1
1 22609606 FEED DRIVING ROCKER BLOCK S 2
12 40011913 FEED ROCKER ARM ROD. 1
13 SDO9NOTOETP SHOULDER SCREW D=3 H=7 1
14 40011914 FEED ROCKFR ARM. 1
15 NMB0B0001CP NUT M6 . 1
16 SMB051600SP SCREW M5 | =16 1
17 40025302 ASSY-FEED.ADJUSTING 1
18 40011809 _ ' FEED ADJUSTING n
19 40011817 FEED ADJUSTING. ARM m
20 SMB051002TP SCREW M5X0.8.1.=10 2)
21 SM7050850TP _SCREW M5 L=8 4
22 40011910 FEED ADJUSTING PLATE 2
23 40011918 FEED_ADJUSTING ARM LINK 1
24 40011919 FC SHAFT ARM_A 1
25 SNOBNOB16TP SHOULDFER SCREW D=8 H=6.1 2
26 SMB0606A2TP _SCREW M6 L=6 3
27 40011912 FEED ADJUSTING STOPPER 1
28 SMA40506558P SCREW M5 L=6___ 2
29 40011868 FEED ADJUSTING OIl. SEAL 1
30 40026009 FEED ADJUSTING CAP 1
31 23612807 __METALA. 1
32 23612906 METAL B 1
33 23612609 FEED CHANGING SHAFT OIL SEAL 1
34 40010464 THRUST _COLLAR ASM o 2
35 40010467 THRUST COLLAR &N
36 40010463 THRUST COLLAR SCREW 2y
37 40011922 FC SHAFT ARM B 1
38 40011932 FEED BASE SHAFT 1
39 SDO700406 TP ' SHOULDER SCREW 1
40 40011923 FFED REGULATOR 1
41 SMB051600SP SCREW M5 L=16 1
42 40011924 L FEED_REGULATOR ROD 1
43 23613409 FEED ADJUSTING PIN 1
44 SMB040800SP SCREW 2
45 40011926 SPRING HOOK 1
46 NM6040001SC NUT M4 3
a7 22911804 FEED REGULATOR SCREW 1
48 RO092270200 RUBBER RING.__ 1
49 22912109 __FEED REGULATOR PIN SPRING 1
50 22912000 FEED REGULATOR PIN 1
51 SMBO50412TP SCREW M5 L=4 2
52 SS6121860SP SCREW 3/16:28 1.=18 1
53 40025315 FEED ADJUST SPRING “ 1
54 40015950 SPRING HOOK PLATE 1
55 SM40508555P SCREW 2
56 40011926 SPRING HOOK 1
57 23630007 TUBE 0.08
58 40015947 FEED REGUIATOR SHAFT i
59 40013549 RVS. FEED. SHAFT BUSH F 1
60 40010464 THRUST COLLAR ASM 2
61 40010467 THRUST COLLAR i
62 40010469 THRUST COLLAR SCREW 2)
63 REQS00000K0 E-RING 9 . 1
64 40016677 R REVFRSE FEED | FVER 1
65 40015949 . REVERSE FEED. LINK. 1
86 SMB0O50B50TP SCREW M5 L=6 1
87 22656003 SPRING SUSPENSION 1
68 SM40506555P SCREW M5 L=6 1
69 22952501 BACK | FVER STOPPER 1
70 SMBO51850TP SCREW M5 | =18 1
71 40011926 SPRING HOOK 1
77 22940506 FEED DIAL 1
73 26226209 SPRING ) 1
74 40011916 FEED ROCKER SHAFT 1
75 40011939 FEED SHAFT BUSH F 1
76 40011940 FEED_SHAFT BUSH R 1
77 40013362 . FEED SHAFT OIL SEAL A 1
78 40025316 FEED SHAFT QIL SFAL B 1
79 CS1501171TP _ THRUST COLLAR D=15 W=11 1
80 C£S1501181TP THRUST COLLAR D=15 W=11 1
81 40031349 ) ASSY FEED RASE ARM 1
82 SMB051400SP _ SCREW 1
83 SM8040612TP SCREW M4 | =6 1
84 40031350 ASSY FEED BASE SHAFT COLLAR 1
85 SM8040412TP SET SCREW M4 L=4 12)
86 #02 40011946 FEED_BASE 1
87 #01 40011934 FEED BASE TRIM 1
88 ) SMB031612TP SET SCREW M3X18 1
89 NMB030001SN NUT ) 1
90 40011935 VERTICAL FEED LINK 1

1..#01FOR LH-4128-7 4168-7 / 2. #02FOR LH-4128 [ 3... /



LIUK' LH-4128-7/L H-4168-7/LH-4128
11. FEED MECHANISM COMPONENTS

| note | Parts No. ESCRIPTION
91 40011936 {VERTICAL F LINK SHAFT 1
92 . _SMB750690TP ... -SCREWM351=6 1
93 SME030672TP : SCREWM3L=6 2.
94 40015951 VERTICAL FEED CAM 1
95 SMBOG0SE2TP . _SCREW.MS L=5 1
96 40011921 _ FEED_CHANGE _SHAFT. 1
a7 40013550 RVS FEED SHAFT BUSH R 1
98 SMB051400SP SCREW 1

1..#01FOR LH-4168-7 4188-7 [ 2..#02FOR LH-4128 4128-7 / 3..#03FOR LH-4128-7 4168-7 4188-7 / 4..#04FORLH-4128 / 5..#05FOR LH-4188-7 / 6... / 1. #01TYPES /
2. #02TYPEG [/ 3.#03TYPEF / 4. #04TYPES G / 5... / 1. #01TYPE S(OPTIONAL PARTS) / 2... / 1..#01FOR LH-4168-7 / 2..#02FOR LH-4128 4128-7 / 3..#03FOR LH-
4128-7 4168-7 4188-7 / 4.. #04SELECTIVE PARTS / 5... / 1..#01SELECTIVE PARTS [ 2...

/ 1..#01FOR LH-4128-7 4168-7 / 2..#02FOR LH-4128 / 3... /



l u Kl LH-4128-7/LH-4168-7/LH-4128
12.HAND LIFTER & TENSION RELEASE COMPONENTS

32

33

(@@ —

o
-



e L BECEH

No | note

N ;WA

15 #01

28 #01

34 #01
35 #01
36 #01
37 #01

42 #01
43 #01
44 #01
45 #01

52 #02

22907802
40016258
B1521555000
RO037180100
SM40420555P
40016260
40016261
E1037718000
40014651
SD0B40356TP
40015192
40014663
SDOB4035TTP
40014654
22944508
40016262
40014869
40014677
40015188
RE0500000K0
40014680
40014850
SMB040800SP
40015190
SMBOB0BAZTP
23609001
B1501581000
SM4D40655SP
S87090910TP

23609209

22907604
23610306
22907406
40014660
SM40408555P
WP04508465P
40022452
40022454
23626302
D3159555800
40014658
SDO601406TP
40015616
PS0250182KH
NS6E620310SP
40016272
SD0640357TP
SNO9D0356TP
40015599
40015600
SMB051000SP
SMB051002TP

LH-4128-7/LH-4168-7/LH-4128
12.HAND LIFTER & TENSION RELEASE COMPONENTS

Parts No.

DESCRIPTION

HAND LIFTER

LIFTER CAM

SCREW

RUBBER RING

SCREW

LIFTER LEVER PLATE
SPRING HOOK

TENSION PULLEY SPRING
CONNECTING ROD-A
SHOULDER SCREW D=6.35 H=3.5
LIFTER _LEVER-A___

LIFTER LEVER A SHAFT .
SHOULDER SCREW
CONNECTING ROD-B

WIRE PRESSER A

TENSION RELEASE LEVER
RELEASE SHAFT

RELFASE SUPPORT SHAFT
LIFTER RETURN SPRING

E-RING

TENSION RELEASE PIN
BRACKET. _GUIDE
SCREW

PRESSER BAR GUIDE
SCREW M6 L=6
BUSHING

_PRESSER BAR

SCREW M4 | =6

SCREW 9/64-40 L=8.5
PRESSER SPRING REGULATOR
PRESSER SPRING REGULATOR NUT
PRESSFER GUIDE BAR
PRESSER SPRING |

LEVER BRACKET

SCREW

WASHER

ASSY RELEASE WIRE
RFLEASE WIRE TUBFE
RELEASE WIRE

SET SCREW

RELEASE LEVER

SHOULDER SCREW D=6 H=14
| EVER RETURN SPRING
SPRING PIN 2,8X18

NUT 3/16-32 :
LIFTING LEVER LINK-B
SHOULDER SCREW
SHOULDER SCREW D=9 H=3.5
CONNECTING ROD-VERTICAL
CONNECTING ROD GUIDE
SCREW ?

SCREW M5X0.8 L=10

1. #01FOR LH-4128-7 4168-7 4188-7 / 2..#02FOR LH-4128 / 3.. /

Qty

NM_‘AQ_;_‘_._.4_.¢_;\)_.4g._._‘y\)_.4_;a_x_AMA_..\;A_._\AL._.

o e

()]
M
1

T I O S



13.THREAD TRIMMER MECHANISM COMPONENTS (FOR LH-4128-7,4168-7 -

LH-4128-7/LH-4168-7/LH-4128

oL EECE




._IUK' LH-4128-7/LH-4168-7/LH-4128

13.THREAD TRIMMER MECHANISM COMPONENTS (FOR LH-4128-7.4168-7.4188-7)

No | note Parts No. DESCRIPTION Qty
1 40017353 " ASSY BASE PLATE 1
2 40017394 ASSY TRM PUSH LINK 1
3 RCOB50811KP . RETAINING RING 1
4 40060514 THREAD TRIMMER SOLENOID 1
5 SM4040601SC : . SCREW M4X0.7 L=6 4
6 23542418 CLUTCH LINK PIN 1
7 NMB030001SC NUTM3 2
8 40017399 ASSY TRM _ROLLER ARM 1
9 RCOB50B11KP RETAINING RING 1
10 11040854 KNIFE DRIVING ARM ASM. _ 1
11 REQ600000K0 E-RING 6 1
12 40017400 ROLLER ARM SPRING 1
13 40017361 __TRM DRIVING ARM. STOPPER 1
14 SM40508555P SCREW 2
15 40017401 _TRM DRIVING LINK PIN 9
16 - 40017402 TRM DRIVING LINK_BUSH 1
17 WP0B21046SP WASHER 1
18 NMBOB0003SC NUT M6 B 1
19 40012505 _ CONNECTING ROD B 1
20 400125086 CONNECTING ROD C 1
21 SMID50850SP SCREW 2
22 WP0531000SD _ WASHER M5 2
23 40017403 % TRM DRIVING ARM SPRING 1
24 40015669 ASSY THREAD RELEASE ARM 1
25 40017362 __RELEASE_ARM STOPPER 1
26 SM4050855SP SCREW 2
27 11305901 SPRING 1
28 SM6E061200SP SCREW 3
29 40012504 CONNECTING ROD A 1
30 40012505 CONNECTING ROD B 1
31 SMI050850SP SCREW. 2
32 WP0531000SD WASHER M5 2
33 #01 40031352 ) ASSY KNIFE DRIVING ARM R 1
34 SMB051202TP SCREW M5X0.8 L=12 1
35 #01 40036448 ASSY KNIFE DRIVING ARM L 1
36 SMB051202TP SCREW M5X0.8 L=12 2N
LY SM40408558P SCREW M4 | =6 EE L 2
38 40012497 ASSY KNIFE BASFE SHAFT P
39 40012452 ) D KNIFE BASE GUIDE L 1
40 40021883 D_KNIFE BASE GUIDE R 9
41 SM10305018N SCREW M3 1L=5 4
42 40021889 D KNIFE SUPPORT R 1
43 40071898 D KNIFE SUPPORT L 1
44 SM1030501SN SCREW M3 L=5 4
45 40012488 DRIVING KNIFE BASE R 1
46 40012487 DRIVING KNIFE BASE | 1
47 SS1090520TP SCREW 9/64-40 L=5 6
48 SSB090580TP SCREW 0/64-40 L=4 5 2
49 40012403 DRIVING KNIFE 2
50 40012495 . CLAMP SPRING BASF 2
51 40044393 CLAMP 2
52 40033160 - CLAMP SPRING 2
53 SMB850400SP SCREW M2.5 =4 3
54 SM8030312TP SCREW M3 L=3 2
55 40012489 FIXED KNIFE BASE . 2
56 40012498 FIXED _KNIFE BASE ADJUST >
57 SMEB051002TP SCREW M5X0.8 L=10 5
58 40012404 FIXED KNIFE 2
59 FA9500B0100 CABLE BAND 1
60 #01 40042768 THREAD TRIMMER CAM B 1
61 SMB0B0BA2TP SCREW M6 L=6 2
62 40017199 SPRING_HOCK WIRE 1
63 SM40506555P SCREW M5 L=6 1
64 WPO5206565A WASHFR 5.2X9.5X0.6 1
65 22944508 ) WIRE PRESSER A 2
66 40012503 KNIFE DRIVING ARM PIN 2
&7 #0? 40021728 KNIFE DRIVING ARM R LH 1
68 #02 40031714 THREAD TRIMMER CAM 2 1
69 SDO700346TP _ SHOULDER SCREW D=7 H=3.4 3
70 #02 40028909 ASSY KNIFE DRIVING ARM L 1
71 SMB051202TP SCREW M5X0.8 1 =12 &8

1..#O1FOR LH-4128 4128-7 4168-7 / 2..#02FOR LH-4188-7 / 3... /



.-l u K l LH-4128-7/LH-4168-7/LH-4128
14.AUTOMATIC REVERSE FEED MECHANISM COMPONENTS




oLBKE

e = B R

; Parts No.
40028637

- 40025890

23631104

- D2468555B00

RE1200000K0
WP17030018C
SLE040892TN
40011945
S87110740TP. .
22962906
NS61103505P
SLB0681492TN

..SMB0514008P

40011943

_SD1002306TP
.. 40011942

40022455
S87110740TP
23631708~
23631807
23631906
40022456
23632102
23632359
EAG50080100

o __RVS FEED SOLENOID [EVER

LH-4128-7/L H-4168-7/LH-4128
14 AUTOMATIC REVERSE FEED MECHANISM COMPONENTS

_ ASSY REVERSE FEED.SOL

. REVERSE FEED.SOLENOID

REVERSE FEED SOLENQID PLUNGER.
RUBBER PLUNGER
E-RING 12 e
WASHER. 17X30X3
~BOLT . T R
... RVS FEED SOLENOID BASE .
-PLUNGER ARMPIN
NUT 11/64-40
_BOLT s
o BCREW.

oo BHOULDER SCREW. . 2
.. REVERSE FEED ARM._ . _ ..
ASBY_RVS FEEN SWITCH .
...BCREW 11/64-40 L=7 .
REVERSE FEED.SWITCH COVER. .
..REVERSE FEED SWITCH SHAFT. .
REVERSE FEED SWITCH SUPPCRT .
RV:S FEED._SWITCH BASE . S
REVERSE FEED SWITCH BASE GUIDE
REVERSE FEED.CORD ASM.
CABLE BAND

DESCRIPTION

A1

(1
(1)
11

o=

i S R

(&)}
1)
(&)}
(1N
1



._. u K . LH-4128-7/LH-4168-7/LH-4128
15.WIPER MECHANISM COMPONENTS (FOR LH-4128-7,4168-7,4188-7)




15.WIPER MECHANISM COMPONENTS (FOR LH-4128-7 4168-7.4188-7\

d u K. LH-4128-7/L H-4168-7/LH-4128
{

No | no Parts No. DESCRIPTION

1 40022591 ASSY WIPER SOLENOID i3 o 1
2 40016817 WIPER SOLENQID PLATE ; 1
3 40030956 WIPER SOLENQID m
4 22955900 _ WIPER RUBBER A 5N
5 22956007 WIPER RUBBER B o m
6 40016818 WIPFR LINK A . ; m
7 22956205 WIPER HINGE SCREW COLLAR m
8 22657308 WIPER SPRING g 1)
9 22955504 WIPER COVER [Zh
10 40009196 _SUSPENSION SCREW ; 1)
11 HA006000000 SWITCH : m
12 HW500070000 2-CORE CABTYRE CORD : 1.1
13 HW200390000 ELECTRIC WIRE . . ; 0 na)
14 22957104 WIPER SOLENOID SHAFT . : 1
15 NSB6110310SP ) _NUT 11/64-40 - — o . 5}
16 SD0650321TP HINGE SCREW D=6.5 H=3.2 _ m
17 SL4030641SE SCREW 3
18 SL40306315C SCREW M3X6 )
19 22957203~ WIPER LINK COLLAR m
20 HK034640008 PIN CONTACT 2)
21 SM40510558P SCREW 2
22 WP0430800SD WASHER M4 2
23 SMB040602TP SCREW M4 L=6 4
24 40026010 WIPER LINK SHAFT COLL AR 1
25 SD0500301SP HINGE SCREWD=5 H=3 1
26 NSB090310SP NUT 9/64-40 1
27 40016819 WIPER LINK B 1
28 40030916 WIPER CAM_PLATE C 2
29 40016821 WIPER PLATE BASE 1
30 SME041602TP SCREW M4X0 7 L=16 2
31 40030275 WIPER LINK D 1
37 40039554 WIPER LINK SHAFT 2
33 40038081 WIPER PLATE 2
34 RC0470611KP .. RETAINING RING 4 7 4
a5 10209203 WIPER 3/32-3/8 1
36 $33090520SP SCREW 9/64-40 L=4 5 2



l u K . LH-4128-7/LH-4168-7/LH-4128
16.LUBRICATION COMPONENTS




d u K. LH-4128-7/LH-4168-7/LH-4128

16.LUBRICATION COMPONENTS

No | note Parts No. DESCRIPTION

1 SMB0BOSO0SP SCREW M6 L=8

2 40039383 OIL TANK .

3 40013610 OIL TANK SUPPORT PLATE

4 SL4041091SC SCREW M4 L =10

5 40013585 OIL EXIT CAP

B RO098240100 RUBBER RING

7 RO219200100 O-RING

8 40022442 ASSY FLOATER

9 40017215 OIL SIGHT WINDOW

10 40016705 OIL TANK STUD A

11 40016706 OIL_TANK STUD B

12 SM1061201SN SCREW M6 1.=12

13 SMB051200SP SCREW

14 WP0621016SD WASHER 6.2X13X1

15 40011947 LOWER PLUNGER BUSH

16 SQ2050453M7 CONNECTING SCREW

17 S02060451M7 CONNECTING SCREW

18 RO257350100 O-RING

19 22888507 OIL SEAL

20 23630007 TURE

21 23630007 TUBE

22 23630007 TUBE

23 23830007 TUBE

24 23629306 PIPE STOPPER A

25 23628803 PLUNGER 2
26 23628902 PLUNGER SPRING 2
27 40013509 PLUNGER SCREW 2
28 RO048180100 ___RUBBER RING 2
29 40017470 FEED BOX COVER 1
a0 40022447 FEED BOX PACKING 1
2 SM40510555P . __SCREW 8
32 23630106 TUBE B . 02
33 40022153 Ol SHIELD PLATE 1
34 40000343 LUBRICATING INLET 1
35 40000344 LUBRICATING INLET CAP 1
36 RO048190100 RUBBER RING 1
37 WP0621016SD WASHER 6.2X13X1 2
38 23630007 _TUBE 0>
39 23630007 TUBE 025
40 23629306 ) PIPE STOPPER A 8
41 EAS50080100 CABLE BAND 1
42 40022449 SUB ASSY OIL FILTER S 1
43 23629306 PIPE STOPPER A 1
44 23629405 PIPE STOPPER B 12)
45 23630106 _TUBEB (0.04)
46 23630007 TUBE (0.05)
47 23630601 OIL FILTER JOINT 1
48 23630650 OIL FILTER JOINT ASM. 1
49 40022450 SUB ASSY OIL FILTER L 1
50 23629308 PIPE STOPPER A 5}
5 23629405 PIPE. STOPPER B (2}
52 23630106 TUBE B (0.05)
53 23630007 TUBE 2 (0.06)
54 23630601 OIL FILTER JOINT (1)
55 23630650 OIL FILTER JOINT ASM. M
58 23629308 PIPE STOPPER A 4
57 40016749 TUBE HOLDER 3}
58 SM4040655SP SCREW M4 L=6 1
59 WP0430800SD WASHER M4 1
80 40026023 FLOATER BAR GUIDE 1
61 SM4040655SP SCREW M4 L=6 2



17. BOBBIN WINDER COMPONENTS

LH-4128-7/LH-4168-7/LH-4128

18] 4




duK' LH-4128.7/LH-4168-7/LH-4128

17. BOBBIN WINDER COMPONENTS

No | note Parts No. DESCRIPTION

1 40023021 BOBBIN WINDER UNIT 1

2 26260109 BTW BASE. ; ; &)
3 26260208 BTW _CAM PLATE N
4 26260307 _ BTW BASF SHAFT &
5 26260406 BTW SHAFT BASE n
6 26260505 BTW CAM LEVER &
7 26260604 BTW WHEEL &5
8 26260802 BTW BEARING SPACER . m
9 26261008 BTW LEVER SHAFT "
10 26261206 BTW SPACER n
11 26261305 BTW BEARING . . 2
12 26261503 BTW_WHEFL RUBRER o . &3
13 26261602 BOBBIN_SPRING . - i
14 26261701 BTW. SPRING R &8
15 40011144 ... _BTW TORSION SPRING m
16 40014837 BTW SHAFT . i
17 40023022 _BTW LEVER . 5}
18 RCO560711KP RETAINING RING &}
19 RE0400000K0 E-RING 4 : . m
20 SM5040B855SN SCREW (1)
21 SM8040802TP SCREW M4X8 2
22 SMB050502TP SCREW M5 [ =5 nm
23 WP04508265C WASHER 4.5X10X0 8 1
24 SMB041050SN SCGREW M4 L=10 3
25 40025949 THREAD. CUTTER 1

26 SMB040660TP SCREW M4 | =6 2
27 40025950 ASSY BOBRIN TH TENSION 1

28 40025851 ASSY TENSION _POST 1)
29 22945703 THREAD TENSION NUT 1)
30 D7133555B00 CONNECTING ROD SPRING 1
3 22921506 THREAD TENSION DISK — 2)
32 NMB040001SC NUT M4 "
33 40023291 THREAD GUIDE NO.1 1

34 SMB060800SP SCREW M6 L=8 1



18.BOTTOM COVER COMPONENTS

LH-4128-7/LH-4168-7/LH-4128

o JLEKKE




._. u K' LH-4128-7/LH-4168-7/LH-4128

18.BOTTOM COVER COMPONENTS

No | note Parts No. DESCRIPTION

1 40016835 _BOTTOM COVER

2 10162800 RUBBER CUSHION

3 SMB0B0750TP SCREW M8 L=7

4 RO074240100 RUBBER RING

5 40013521 KNEE PUSH SHAFT

8 40023237 ASSY KNEE ROTATEARM

7 NMB060001SE NUT M6

8 SMB0B3012TR SCREW M6 L=30

9 40013520 KNEE LIFTER ROTATEARM

10 23639503 SPRING

11 22939453 BRACKET ASM.

12 40013525 __CONNEGTING ROD__

13 SDO900336TP SHOULDER SCREW D=9 H=3.3 _

14 WP0E50876SD WASHER 6 5X13X0.8

15 NMB0B0003SC . NUTM6

16 40013522 KNEE LIFTER DRIVEARM

17 SMI061853SR SCREW MB L=175

18 RE1000000K0 E-RING 10

19 40013519 KNEE ROTATE SHAFT .

20 40022457 ASSY SAFETY_SWITCH 1
21 40015022 SAFETY SWITCH BASE ) N
22 23638109 SAFETY SWITCH ARM o0
23 23638208 SAFETY SWITCH SPRING m
24 23638307 SAFETY SWITCH ARM SHAFT 1
25 23638406 SAFETY SWITCH NUT : It
26 40023231 . ASSY SAFETY SWITCH CORD (1
27 EAS50080100 CABLE BAND TN
28 SM4021201SC ) SCREW M2 L=12 12)
29 SMB040800SP SCREW 2
30 HX00055000E RUBBER BUSHING ) 1
31 #01 40019013 ASSY KNEE LIFT RTRV ) 1
32 #01 22798155 SENSOR PLATE ASM. 1
33 #01  SMB040800SP SCREW 2
34 #01 22798607 SENSING BASE WASHER 1

1..#01FOR LH-4168-7 4188-7 / 2... /



LH-4128-7/LH-4168-7/LH-4128
19.AK COMPONENTS

oJLEKE




._' u K' LH-4128-7/LH-4168-7/LH-4128

19.AK COMPONENTS

No | note Parts No. DESCRIPTION

1 40053452 AK125

2 40026315 ASSY AK DEVICE

3 40026313 __ COMP REAR PLATE

4 NSB150310SP NUT 15/64-28

5 SS7121410TP SCREW 3/16-28 1L =14

3] 40018938 ___AK S0OL ARM B o

T SD0O8B00352SP HINGE SCREW D=8 H=35

8 40018839 3 AK SOL LINK :

9 22991400 SOLENOQOID SHAFT 8 1)
10 WP1021018SD WASHER {13
il REDO700000K0 E-RING 7 (1)
12 NS6150440SP NUT 15/64-28 (2)
13 WP06210365P WASHER ¥ : 2y
14 40026314 ASSY REAR PLATE Fig bt
15 GAKA18300R0 ___AK SOLENOID ASM.B. . . {1
16 40017214 LIFTING LINK (1
17 SD0902256TP SHOULDER SCREW D=9 H=22.5 1
18 40018942 LIFTING LINK SPRING . 1y
19 SM4052501SN SCREW M5X0.8 L=25 (1)
20 40018191 LIFTING LINK PIN {1



20.THREAD STAND COMPONENTS

LH-4128-7/LH-4168-7/LH-4128

18] 4




-_'._.Kl LH-4128-7/L H-4168-7/LH-4128

20.THREAD STAND COMPONENTS

No | note | Parts No. DESCRIPTION
1 26910158 THREAD STANDING DEVICE ASM.. » i}
2 22930556 SPOOL REST ARM ASM. 5 i2)
3 22930507 SPOOL REST ARM 2)
4 22930705 THREAD GUIDE ARM JOINT 4y
5 22931406 THREAD STANDING ROD RUBBER CAP i3,
6 22930408 THRFEAD STANDING ROD UPPER . (1)
7 22931307 THREAD STANDING ROD JOINT [}
8 22930309 THREAD STANDING ROD LOWER._ caomm 1)
g 22931109 SPOOL RETAINER 4y
10 22931000 SPQOL PIN N (4)
11 22930903 SPOOL REST CUSHION {4y
12 22930804 SPOOL RFST (3]
13 SME061610SC SCREW M8 L=16 i 4
14 SM4051405SE SCREW M5 =14 2)
15 NM60500015F NUT M5 R . )
16 WP1612616SF WASHER 16X30X2 .6 21
12 WS1643202KR SPRING WASHER (1
18 NMB160511SF NUT M16X1.5 i 1
19 NMB050001SE NUT M5 4y
20 WS0510002KN SPRING WASHER 4y
21 26910059 . ) THREAD GUIDE ARM ASM 5 1
22 13167903 THREAD STANDING THREAD GUIDE 13
23 13168000 THREAD STANDING GUIDE BASFE 1y
24 13168109 THREAD STANDING GUIDE ARM (1)
25 13168208 .. THREAD STANDING GUIDE ARM BASF (1)
28 SM40410018C SCREW M4X0.7 L=10 (2%
27 NMB040002SF NUT M4X0.7 s, (2}
28 SM40412018C SCREW M4 1=12 (1)
29 SM40420018C SCREW M4 X 20 (1)
30 NME040002SE NUT M4X0 7 (3]

-
-



4V

LH-4128-7/LH-4168-7/LH-4128
21.TABLE & STAND COMPONENTS




._l uKl L H-4128-7/LH-4168-7/LH-4128

21.TABLE & STAND COMPONENTS

No | note Parts No. ESCRIPTION
A 40026321 TABLE 1
2 11155108 DRAWER 1
3 11155207 DRAWER SUPPORT 2
4 D8204555000 DRAWER STOPPER 1
5 SK3311600SF WOOD SCREW D=3.1 L=16 6
6 11155801 CASE MAGNET 1
7 11156007 CASE 1
8 11155751 CASE ASM. B 1
9 SK3382001SC . WOOD SCREW D=338 L=20 2
10 SK33820015C WOOD SCREW D=3.8 L=20 2
1 40039798 RUBBER CUSHION B 2
12 SK35132008C WOOD SCREW D=5.1 L=32 4
13 22958003 ) FRAME BUBBER CUSHION 2
14 22926505 WASHER 2
15 22926208 NAIL ) 8
16 11159365 T STAND JUNCTION 1
17 11159357 T-STAND ASM. &
18 11157955 STUD ASM. RIGHT m
19 11158300 STAND SIDE SUPPORT ) . 1)
20 11157757 STAND UPPER LEFT : m
21 SL9082091SF WASHER HEXAGONAIL ROLT [&10)]
22 11158508 PLATE ) 12)
23 11158052 STRUT JUNCTION (LEFT) M
24 11158607 RUBBER CAP (4)
25 11158409 ) STAND SIDE SUPPORT . (1)
26 11157658 STAND UPPER RIGHT ) ; M
27 17007402 NUT 12)
28 11159506 N STRUT AUXILIARY PLATE 12}
29 WPOB71602SF WASHER 8.7X18X16 2)
30 WS0861410KR SPRING WASHER 8 B6X15X1.4 2y
31 SM908B6523SF . HEXAGONAL BOLT ) (2}
1 WP1302501SF WASHER M12 (4)
33 WS1253010KN SPRING WASHER 12.5X21.5X3 (4)
34 11159407 CASTER : i 5 (4)
a5 11158706 PEDAL ADJUSTING PLATE 1)
6 11158805 PEDAL 1)
a7 11158904 ) _PEDAL MAT . (1)
38 11159001 PEDAL SHAFT BRACKET z . {2y
39 D8113555800 PEDAL BUSHING ” (2}
a0 DB115555800 PEDAL SHAFT } 1
41 NMB0B0001SE NUT M8 (2)
42 SL9061291SF WASHER HEXAGONAL BOLT M6 L=12 (2)
43 S1 9082091SE WASHER HEXAGONAL BOLT : 2\
44 WP08716025F WASHER 8.7X18X1.6 12)
45 MAO11532000 CORD STAPLE 3

-



.-. u K l LH-4128-7/LH-4168-7/LH-4128
22.ACCESSORIE PART COMPONENTS

19 .21 423



I.luKl LH-4128.7/LH-4168-7/LH-4128

22 ACCESSORIE PART COMPONENTS

No | note Parts No. DESCRIPTION ty
1 22934251 KNEE PAD PLATE ASM. 1
2 22931604 FRAME SUPPORT BAR 1
3 #08  MDP500B1002 NEEDLE DPX5 #10-2 1
4 SM1081250TP SCRFW M8 [ =12 4
5 23639701 KNEE LIFTER PRESSER ROD 1
6 40032896 THREAD GUIDE FELT 1
7 22603708 FELT 1
8 #06 22653802 SHEET 1
9 #03 10111508 SPRING 1
10 #04 10210805 HARD ALUMITE BOBRIN 2
11 22932800 ACCESSORIE BAG 1
12 22933006 SCREW DRIVER LARGE 1
13 22933105 SCREW DRIVER MIDDLE 3
14 22933204 SCREW DRIVER SMALL 1
15 B9101480000 DRIVER 1
186 #05 22819809 SHEET 1
17 B91210120A0 OILER ASM. 1
18 MDFRX1600C0 DEFRIX OIL NO.1(600CC) 1
19 12455507 HEXAGONAL WRENCH 1.5 1
20 11851102 SCREW WRENCH 1
71 12455705 HEXAGONAL WRENCH 2.5 1
22 J1080000000 BOLL SCREWDRIVER 1
23 #03  GCT02906000 HEXAGONAL SPANNFR 1
24 B9101804000 OPEN ENDED SPANNER (5X6) 1
25 88143372000 . WRENCH (7.1 X 8.1) _ 1
26 B9113012000 WRENCH (9%10) 1
27 26034702 WRENCH (14X11) 1
28 #07  MDP500B1402 NEEDLE DPX5#14-2 2
29 40006323 JUKI GREASFE A TURE 1
30 #01 40036110 GRFEASF JOINT B 1
31 #01  BTNB0D402EA OIL TUBE 0.05
32 #02 40016282 ROCKING ROD FIXING 1
33 #02  WP0B21026SP WASHER 6.2X9.5X1 2
34 #02  SMB061400SP SCREW M6 L=14 2
35 SMB051002TP SCREW M5X0.8 1 =10 1
36 40031047 RUBRER HINGE ASM. 1
37 40039798 RUBBFR CUSHION. B B (2)
38 22958003 FRAMFE BUBBER CUSHION 2)
kL] 22926208 NAIL (8)
40 22926505 . = __WASHER - ’ s e g, 2)
41 40015613 HINGE 12y
42 #09  MDPS500B2102 DPX5#21-2 1
43 #05 10231603 BOBRIN ) 2
44 CMB00100101 WEEE MARK LABEL S 1
45 CM600100201 WEEE INFORMATION SHEET 1
46 40013640 . JUKI GREASE B TURE 1
47 SLB084092TN BOLT 1
48 22933303 VINYL COVFR 1

1..#01FOR LH-4168-7 4188-7 / 2..#02FOR LH-4128 / 3.. #03FOR LH-4128-7 4168-7 4188-7 / 4..#04FOR LH-4128 / 5..#05FOR LH-4188-7 / 6..#06FOR LH-4128-7 4168-7 /
T.#OTTYPES / 8. #0BTYPEF / 9. #09TYPEG / 10.. /



.-. u K . LH-4128-7/LH-4168-7/LH-4128
23.TABLE OF EXCHANGING GAUGE PARTS (1)(FOR LH-4128(1))

Need)l e gauge size/ Ihfoat plate Throat plate Feed Dog |
Throat feed) ([Lower fteed) |
L B HEY) $ B(TEY) L
—_— = (o]
Code |{||:||}'
gk o i o 9 il
{Option A7v3v)
inch mm el He Part MNo. [uf N Part No. F:f. 4| Part No. Fel M| Part No. Psf ke Part MNo. [el e
B /8 3.2 1 |2286-25107| 19 [228-45200 27 |400-335623
C 949 4 0| 2 [226-25206 78 |226-302086( 28 |400- 25784
[} 3mng| 4.8 3 [226-25305| 20 [228-45408 78 |226-30404( 29 |400-25785| 45 [400-25801
E 7/32 5.6 4 |228-25404 80 [226-30503| 30 |400-25736| 46 |400-25802
E. 1.9 64| 5 |226-25503| 21 [228-45606 81 1226-30602| 31 |400-25767| 47 |400-25803
G 959 7 1| 6 [226-25602 82 (226-30800| 32 |[400-25788( 48 [400-25804
H S5ng| 7.9| 7 [226-25701| 22 (228-45304 83 |226-30909( 33 |400-25789| 49 |400-25805
K 38 9.5| 8 |226-25800 B4 (226-31006| 34 |400-25790[ 50 |400-25806
W Trgl11.1] 9 [226-25909 B85 1226-31105[ 35 |400-25791| 51 |400-25807
L 1,9 (127110 [226-26008 23 |400-62254| 86 (226-31303| 36 |400-25792| 52 |400-25808
M 5.9 [15.8[ 11 [226-26105 B7 [226-31402| 37 [400-25793| 53 |[400-25608
N 3.4 (99,112 |226-28204 24 [400-62256/ B8 |226- 31501 38 |400-25794| 54 [400-25810
P Tsg {22213 |226-26303 25 |400-62257| 88 [226-317089| 39 |400-25795| 55 [400-25811
Q 1 25.4| 14 |226-26402 26 |[400-622586) 90 |226-31808[ 40 |400-25796| 56 [400-25812
R 1-1,p(28. 6] 15 |226- 26501 91 1226-31907| 41 |[400-25797( 57 |400-25813
s 1-1,4(31. 8| 16 |226-26600 92 |226-32004( 42 |[400-25798]| 58 |400-25814
T 1-3,g|34 8( 17 [226-26709 93 |226-32103[ 43 |400-25799%| 59 |400-25815
u 1-1,9038. 1] 18 |226-26808 94 |1226-32202( 44 |[400- 25800 60 |400-25818
Stiteh spec S * * ®
FidYy g *
g i & 5 * | *
Needl e gauge sSize Feed Dag Sliding plate asm. | Sliding plate asm |Sliding plate asm
{Lower feed) (Left) . LRight) {Front)
L F Y & TiEY) AUEC L) 8 YR E) & BYECH) B
Code 0 @
J-¢ e
inch mm Ref N No. Rel i Part HNo Rl N Part nNo Rat e Part No. Ref N Part No
B o9 | 3.2 | 61 |232-05107
G 549 4.0
D 36 4.8 | 62 [232-05305
E T2 5.6
F 14 6. 4 63 |232-05503 Xl 226-01058 73 2268-00555
G 942 7.1
H [546( 7 9 |64 [228-47800
K 3.9 | 9.
W 2B
77 400-34931
L Y2, 7 65 |400-62249
M 5,8 15 9 70 226-01157 74 226-00654
N 3.4 [19 1 66 |400-62251
P Tsp (22 2 67 |400-62252
Q 1 25. 4 68 [400-62253| 71 226-01256 75 226-00753
R v.1,g) 23 8
s [-1s4f31.8
T 1.-3,5)34. 9 72 226-01355 76 226-004852
U p-tsof38
Stitoh spec | § Spec. common Spec. cumman Spec. comman
F
Bt 8 Tij * * ftsa [ fri s




Ll UKI LH-4128-7/LH-4168-7/H-4128

23. TABLE OF EXCHANGING GAUGE PARTS (1)(FOR LH-4128(11

No | note | Parts No. DESCRIPTION
1 22625107 THROAT PLATE 1/8 (3.2MM)
2 22625206 ; i THROAT PLATE 5/32 (4MM)
2 22625305 THROAT PLATE 3/16 (4 8MM)
4 22625404 THROAT PLATE 7/32 (5.6MM)}
5 22625503 THROAT PLATE 1/4
6 22625602 THROAT PLATE 9/32 (7. 1MM)
7 22625701 . THROAT PLATE 5/16 (7.9MM)
8 22625800 THROAT PLATE 3/8 (9.5MM)
9 22625909 THROT PLATE 7/16 (11.1MY
10 22626008 THROAT PLATE 1/2 (12.7MM)
11 22626105 - THROAT PLATE 5/8 {15.9MM)
12 22626204 THROAT PLATE 3/4 (19.1MM)
13 22626303 THROAT PLATE 7/8 (22.2MM)
14 22626402 THRCAT PLATE 1 (25.4MM)
15 22626501 . THROAT PLATE 1.1/8 (28 6MM)
16 22626600 THROAT PLATE 1.1/4 (31.8MM)
17 22826709 THROAT PLATE 1.3/8 (34 9MM)
18 2728626808 THROAT PLATE 1.1/2 (38.1MM)
19 22845200 THROAT PLATE (1/8).

20 22845408 THROAT PLATE_3/16
21 22845606 THROAT PLATE (1/4).

2?2 22845804 THROAT PLATE (5/16).

23 40062254 THROAT PLATE 1/2
24 40062256 . THROAT PLATE 3/4
25 40062257 _ _THROAT PLATE 718
26 40062258 THROAT PLATE 1
27 40033563 _FEED DOG TYPE F 1/8
28 40025784 FEED DOG 5/32
29 40025785 FEED DOG 3/16
30 40025786 FEED DOG 7/32
31 40025787 FEED DOG 1/4
32 40025788 FEED DOG 9/32
33 40025789 FEED DOG 5/16
34 40025790 FEED DOG 3/8
35 40025791 FEED DOG 7/16
36 40025792 FEED DOG 1/2
37 40025793 ... EEED DOG 518
38 40025794 FEED DOG 3/4
39 40025795 y FEED DOG 7/8

.40 40025796 FEEDDOG1

41 40025797 FEED DOG 1-1/8
47 40025798 FEED DOG 1-1/4
43 40025799 FEED DOG 1-3/8
44 40025800 FEED DOG 1-1/2
45 40025801 FEED DOG 3/16
46 40025802 FEED DOG 7/32
47 40025803 FEED DOG 1/4
48 40025804 FEED DOG §/32
49 40025805 FEED DOG 5/16
50 40025806 FEED DOG 3/8
51 40025807 FEED DOG 7/16
52 40025808 FEED DOG 1/2
53 40025809 FEED DOG 5/8
54 40025810 FEED DOG 3/4
55 40025811 FEED DOG 7/8
56 40025812 FEED DOG 1
57 40025813 " FEED DOG 1-1/8
58 40025814 FEED DOG 1-1/4
59 40025815 FEED DOG 1-3/8
B0 40025816 FEED DOG 1-1/2
61 23205107 FEED DOG 1/8
62 23205305 FEED DOG 3/16
63 23205503 FEED DOG 1/4
64 22847800 . FEED DOG 5/16
65 40062249 FEED DOG 1/2
66 40062251 FEED DOG 3/4
67 40062252 FEED DOG 7/8
A8 40062253 FEED DOG 1
69 22601058 BED SLIDE LEFT ASM. A
70 22601157 LEFT SLIDER PLATE B ASM.
71 22601256 BED SLIDE LEFT ASM. C
72 22601355 BED SLIDE LEFT ASM. C
73 22600555 BED SLIDE RIGHT ASM_ A
T4 22600654 RIGHT SLIDER PLATE B ASM.
75 22600753 - BED SLIDE RIGHT ASM. C
76 22600852 BED SLIDE RIGHT ASM. D _
77 40034931 i ASSY SLIDE PLATE-F .

78 22630208 FEED DOG 5/32 (4. OMM)

79 22630404 FEED DOG 3/16 (4. BMM)

80 22630503 FEED DOG 7/32 (5.6MM)

81 22630602 ___-FEEDDOG 1/4 .

82 22630800 ; FEED DOG 9/32 (7. 1MM)

83 22630909 FEED DOG 616 (7.9MM)
B84 22631006 FEED DOG 3/8 (9,6MM)_

B5 22631105 FEED DOG 7/16 {11 1MM)

86 22631303 FEED DQG 1/2 (12.7MM)

87 22631402 FEED DOG 5/8 (15.9MM)

88 22631501 FEED DOG 3/4 (19.1MM) _

89 27631709 FEED DOG 7/8 (2.2MM)

90 22631808 FEED DOG 1 (25.4MM)




._IUKI LH-4128-7/L H-4168-7/LH-4128

23 TABLE OF EXCHANGING GAUGE PARTS (1WFOR LH-4128(11)

No | note Parts No. DESCRIPTION
91 22631907 FEED DOG 1.1/8 {28 6MM) 1
92 22632004 FEED DOG 1.1/4 (31 AMM) 1
93 22632103 FEED DOG 1,3/8 (34.9MM)_ 1
94 22632202 FEED DOG 1.1/2 (38, 1MM) 1

1. #01FOR LH-4168-7 4188-7 [ 2.. #02FOR LH-4128 4128-7 / 3..#03FCR LH-4128-7 4168-7 4188-7 / 4. #04FOR LH-4128 / 5. #05FOR LH-4188-7 / 6... / 1..#01FOR LH-4128
4128-7 4168-7 / 2, #02FOR LH-4188-7 / 3. /1. /1. /. /1. /100 1.0 1 1 #01FOR LH-4168-7 4188-7 / 2.. / 1... /1 1... / 1.. [ 1. #01FOR LH-4168-7 4188-7 /

2..#02FOR LH-4128 / 3. #03FOR LH-4128-7 4168-7 4188-7 | 4. #04FOR LH-4128 / 5..#05FOR LH-4188-7 / 6...#06FOR LH-4128-7 4168-7 / 7..#07TYPE S / 8. #08TYPEF /
9. #OOTYPEG 7 10... F 1. /



18] 4

LH-4128-7/LH-4168-7/LH-4128
24 TABLE OF EXCHANGING GAUGE PARTS (2)(FOR LH-4128(2))

Needle gauge size Needle clamp asm. Presser foot asm.
§ & t g e Bo& e
[ Tip-divided) (Tip-divided) (Lowet [eed)
( P ( BhEzEN) ( BBAEN) [ TigY)
ava| ] & : E
S bt f—
L St @S
(Wre Type 74v94{7) |[(Hole Type R¥47) —
inch mm  Refl. No. Part No. Ref. No | Part No. Rel.Noe) Part No. Rel  No, Part Neo Ref . No.f Part No.
B Tra 3.2 1 400- 26027 62 101-47650 19 400- 35836 53 103-.91852
c 5/32 4.0 2 400-26029 63 101-47759 20 400-35837 61 400-71909
D 3/15 4.8 3 400-28031 64 101-47858 21 226-403683 37 228-16557 54 103-92058
E 7/32 5.6 4 400-26033 65 101-47857 22 226-40452 38 22B-16€658
E: T4 6.4 5 400- 26035 68 101-48054 23 226-40551 39 228-16755 55 103-92256
G 9421 7.1 & 400-26037 87 101-.48153 24 226-40759 40 228-16854
H 5/15 7.8 T 400-260389 &8 101-48252 25 226-40858 41 228-16953 56 103-32454
K 38 9.5 8 400-26041 &3 101-48351 26 226-40357 | 42 228-17050
W 7/15 11.1 9 400-26043 70 101-48450 27 226-41054 43 400-33941
L "/2 12 3 10 400- 26045 71 101- 48559 28 226-41252 44 228-17159 5. 103-92751
M 5/3 5. 9 11 400-26047 72 101-48658 28 226-41351 45 400- 33345
N 3,4 19,1 1.2 400-26048 73 101-48757 30 226-41450 46 400-33947 58 103-93056
P Trg | 2252 1.3 400- 26051 74 101-48856 39 226-41658 47 400-33949 59 226-444590
Q 1 25, 4 14 400- 26053 75 101-48955 3z 226-41757 48 400- 33451 60 228-44559%
R 1-1rs8|28. 8 15 400- 26055 76 101-49062 33 226-41858 44 400-33953
S 1-1r4]31.8 16 400- 26057 Zf 101-491561 34 226-41955 50 400-339565
A 1-3.8|3a. 917 400- 26059 78 101-49250 35 226-42052 51 400-33957
V] 1-1s2]38. 1 18 400- 26061 79 101-49359 386 226-42151 5:2 400- 33959
Stitch spec. S * ®
T *
L2 G ¥* *




._' UK. L H-4128-7/LH-4168-7/LH-4128

24 TABLE OF EXCHANGING GAUGE PARTS (2)(FOR LH-4128(21

No | note Parts No. DESCRIPTION
1 40026027 ASSY NEEDLE CLAMPI1/8).
2 40026029 ASSY NEEDLE_CLAMP(5/32)
3 40026031 ASSY NFEEDLE CLAMP(3/16)
4 40026033 ASSY NEEDLE CLAMP(7/32)
5 40026035 ASSY NEEDLE CLAMP(1/4)
B 40026037 ASSY NEEDLE CLAMP(9/32)
7 40026039 ASSY NEEDLFE CLAMP(5/18)
8 40026041 . ASSY NEEDLE_CIAMP(3/8)
9 40026043 ASSY NEEDLE CLAMP(7/16)
10 40026045 ASSY NEEDLE CLAMP{1/2)
11 40026047 ASSY NEEDLE CLAMP{5/8)
12 40026049 . ASSY NFFEDLE CLAMP(3/4)
bz} 40026051 ASSY NEEDLE CLAMP(7/8)
14 40026053 ASSY NEEDLE CLAMP(1)
15 40026055 ASSY NEEDLE ClAMP(1-1/8)
16 40026057 ASSY NEEDLE CLAMP{1-1/4)
17 40026059 ASSY NEEDLE CLAMPI1-3/8)
18 400260861 ASSY NEEDLF CLAMP(1-1/2)
19 40035896 PRESSER FOOT ASM.
20 40035897 PRESSER FOOT ASM.
21 22640353 PRESSER FOOT ASM
22 22640452 PRESSER FOOT ASM.
23 22640551 PRESSER FOOT ASM
24 22640759 PRESSER FOOT ASM
.25 22640858 PRESSER FOOT ASM.
26 22640957 PRESSER FOOQT ASM. e
27 22641054 PRESSER FOOT ASM.7/1601 1TAMMY
28 22641252 - PRESSER FOOT ASM.
29 22641351 PRESSER FOOT ASM
30 22641450 PRESSER FOOT ASM
31 22641658 PRESSER FOOT ASM.
32 22641757 PRESSER FOOT ASM.
33 22641856 __PRESSER FQOT ASM.
34 22641955 PRESSER FOOT ASM
35 22642052 PRESSFR FOOT ASM.
38 22642151 PRESSER FOOT ASM
37 22816557 TIP-DIVIDED PRESSER ASM. 3/16 .
38 22816656 TIP-DIVIDED PRESSFR ASM. 7/32
39 22816755 . PRESSER FOOT ASM. 1/4
40 i 22816854 TIP-DIVIDED PRESSER ASM. 9/32
41 22816953 TIP-DIVIDED PRESSER ASM. 5/16
47 22817050 PRESSER FOOT ASM. D=2.4 (3/8)
43 40033941 TIP-DIVIDED PRESSFR _ASM 716
44 27817159 PRESSER FOOT ASM. D=24 (1/2)
45 40033945 . TIP-DIVIDED PRESSER ASM 5/8
46 40033947 TIP-DIVIDED PRESSER ASM 3/4
47 40033949 TIP-DIVIDED PRESSER ASM 7/8
48 40033951 TIP-DIVIDED PRESSER ASM 1
49 40033953 TIP-DIVIDED PRESSER ASM 1-1/8
50 40033955 TIP-DIVIDED PRESSER ASM 1-1/4
51 40033957 TIP-DIVIDED PRESSER ASM 1-3/8
527 40033959 TIP-DIVIDED PRESSER ASM 1-1/2
53 10391852 PRESSER FOOT ASM. 1/8
54 10392058 PRESSER FOOT ASM. 3/16
55 10392256 PRESSER FOOT ASM. 1/4 _
58 10392454 PRESSER FOOT ASM. 5/16
57 10392751 PRESSER FOOT ASM. 1/2
58 10393056 PRESSFR FOOT ASM. 3/4
59 22844450 i COMPENSATING PRESSER ASM (7/8).
60 22844559 BOBBIN CASE ASM HEAVY FABLIC.
61 40071809 TIP-DIVIDED PRESSER ASM. 3/16
62 10147650 NEEDLE CLAMP ASM. 1/8
63 10147759 NEEDLE CLAMP ASM. 5/32
64 10147858 NEEDLFE CLAMP ASM. 3/16
65 10147957 NEEDLE CLAMP ASM. 7/32
66 10148054 NEEDLE CLAMP ASM. 1/4
67 10148153 NEEDLE ClL AMP ASM. 9/32
68 10148252 NEEDLE CLAMP ASM. 5/18
B9 10148351 NEEDLE CLAMP ASM. 3/8
70 10148450 NEEDLE CLAMP ASM. 7/16
71 10148559 NEEDLE CLAMP ASM. 1/2
72 10148658 NFEEDLE CLAMP ASM. 5/8
73 10148757 NEEDLE CLAMP ASM. 3/4
74 10148856 NEEDLE CLAMP ASM. 7/8 .
75 10148955 NEEDLE CLAMP ASM. 1
76 10148052 ¥ NEEDLE CLAMP ASM. 1-1/8
77 10149151 5 NEEDLE CLAMP ASM._ 1-1/4
78 10149250 NEEDLE CLAMP ASM. 1-3/8

79 10148359 NEEDLF CLAMP ASM. 1-1/2



118 4

LH-4128-7/LH-4168-7/LH-4128
25.TABLE OF EXCHANGING GAUGE PARTS (3)(FOR LH-4128*F)

Needl e gauge size Throat plate T:;?afraﬂ:?ge Feed dog Presser fool asm. if‘é:i'erg:éfng
. = 2477 Wh AL
o # 7-7° RBIE 2 B ul Bl
= 1.15
H £
Code e @‘;
_ P14 =
I-+ ;—Ll-‘
Option #7v3v)
imch| mm ef No| Part No. Fel.Mo.l Patt No. Pef Ro| Part No. el No| Part No. Pef No| Part No. Relf No| Part Mo
B 18 i) 1 |226-25107| 7 |226-28002| 13 [400-33563| 19 [400-35883| 25 [226-27152| 31 [226-47051
D 3/-,5 4.8 2 226-25305 226-28200| 14 |400-33564| 20 [400-35884( 26 [(226-27350| 32 [226-47150
E 52| 5.6 3 226-25404 9 226-28309| 15 |d00-33565| 21 |400-35885| 27 |226-27459] 33 [226-47250
F /4 g. 4 4 |226-25503| 10 [226-28408| 16 |400-33566(| 22 |400-358868( 28 |226-27558| 34 |226-47358
G 9/32 7R | 5 226-25602| 11 |226-28507| 17 |400-33567| 23 |400-35887| 29 [(226-27&57| 35 [226-47457
H 5/16 7.9 [S] 226-25701| 12 |226-28606| 18 |400-33588| 24 |400-35888| 30 [226-27756| 3€ 226-475586
Need) e gauge size/Needle clamp asm liding plate asmBSliding ptate asm| Sliding plale asm. Sliding plale asm.
_ {Left) (Right) {Front) [Front)(with Taping}
I ] it 8 4 RUBLE) @ RYE(H) K RUB(W) B BURCH) B 7-7HHR)
Code
i e
inch| mm Rel No. Part No. Rel No Part No. [Ref.No| Part No. Ref No.| Part MNo. [Ref.No Patt No.
B 18 3.2 37 400-26027
D 3ng| 4.8 | 38 400-26031
E "9 5.6 | 39 | 400-26033 X
43 | 226-01058 | 44 | 226-00555 | 45 | 400-34931 | 46 | 232-06709
F /4 &. 4 40 400-26035
G 9472 7.1 | 49 400-26037
H 54| 7.9 | 42 400- 26038



LH-4128-7/LH-4168-7/LH-4128
25.TABLE OF EXCHANGING GAUGE PARTS (3)(FOR LH-4128*F)

Parts No. DESCRIPTION
1 22625107 THROAT PLATE 1/8 (3 2MM) 1
2 22625305 THROAT PLATE 3/16 (4.8MM) 1
3 22625404 THROAT PLATE 7/32 (5 BMM) 1
4 22625503 THROAT PLATE 1/4 1
5 22625602 THROAT PLATE 9/32 (7.1MM) 1
6 22625701 . THROAT PLATE 5/16 (7.9MM) 1
7 22628002 THROAT PLATE 1/8 1
8 22628200 THROAT PLATE 3/16 1
9 22628309 THROAT PLATE 7/32 1
10 22628408 THROAT PLATE 1/4. 1
11 22628507 THROAT PLATE 9/32 1
12 22628606 .. TAPING THROT PLATE 5/16 1
13 40033563 FEED DOG TYPE F 1/8 1
14 40033564 . FEED DOG TYPE F 3/16 1
15 40033565 FEED DOG TYPE F 7/32 1
16 40033566 FEED DOG TYPE F 1/4 1
17 40033567 FEED DOG TYPE F 9/32 1
18 40033568 FEED DOG TYPE F 5/16 1
19 40035883 FEED DOG TYPE F 1/8 1
20 40035884 FEED DOG TYPE F 3/16 1
21 40035885 . FEED DOG TYPE F 7132 1
22 40035886 FEED DOG TYPE F 1/4 1
23 40035887 FEED DOG TYPE F 9/37 1
24 40035888 FEED DOG TYPE F 5/16 1
25 22627152 ... PRESSER FOOT F ASM. 1/8 1
26 22627350 F PRESSER FOQT ASM. 3/16 1
27 22627459 PRESSER FOOT ASM. 7/32 1
28 22627558 PRESSER FOOT F ASM. 1/4 1
29 22627657 PRESSER FOOT ASM. F 9/32 3
30 22627756 PRESSER FOOQT ASM. F 5/16 1
31 22647051 SWIVEL GUIDE PRESSER 1/8 ASM, 1
32 22647150 GUIDE PRESSER ASM. 3/16 1
33 22647259 GUIDE PRESSER ASM. 7/32 1
34 27647358 GUIDE PRESSER ASM. 1/4 1
35 22647457 GUIDE PRESSER ASM. 8/37 1
36 22647556 SWIVEL GUIDE PRESSER 5/16 ASM 1
37 40026027 . ASSY NEEDLE CLAMP{1/8) 1
38 40026031 ASSY NEEDLE CLAMP(3/16) 1
39 40026033 ASSY NEEDLE CLAMP(7/32) 1
40 40026035 ASSY NEEDLE CLAMP(1/4) 1
41 40026037 ASSY NEEDLE CLAMP{9/32) i
42 40026039 ASSY NEEDLE CLAMP(5/16) 1
43 22601058 BED SLIDF LEFT ASM. A 1
44 22600555 BED SLIDE RIGHT ASM. A 1
45 40034931 ASSY SLIDE PLATE-F 1

46 23206709 BFD SILIDF (FRONTIA



o BLBECE

LH-4128-7/LH-4168-7/LH-4128
26.TABLE OF EXCHANGING GAUGE PARTS (4)(FOR LH-4128-7(1))

Needl e gauge size| Throat plate Feed dog Presser foot asm T
it B I 1 Y B i S L )|
& (Tip-divided)| (Tip-divided)
3. 2 E | BBR%AN) ( BYHEADN)
¢1. 9 1.7 oy E E
Code _ o~ = 5
== | B B
- (Option #7v3v)
inch| mm Ref No| Part No. Refl .No| Part No. Refl.Mo.| Part No. Rel.No| Part wo. Ref.No. Part No. Rel Nu.l’ Part No
B 4 332 1 400-35881| 78 |400-61270] 17 |400-358%0| 33 [400-53705] a8 400-35898
c 5/3‘3 4.0 2 400-25485 79 |400-61271 18 |400-25817 49 [400-35887
D 3/15 4.8 3 400-25490 80 |400-61272| 19 [400-25818| 34 [400-25834] 50 226-40353| 64 228-16557
E 7/32 5.6 4 400-25491 81 (400-61273| 20 [400-25819| 35 [400-25832] 51 226-40452 65 [228.166856
E 7 6.4 5 400-25492( 82 |(400-61274| 21 [400-26715| 36 [400-258323 52 [226-40551| 66 ([228-16755
G 9/32 o1 6 400-25493| 83 [400-61275| 22 [400-25820/ 37 40Q-25834| 53 [226-40759] 67 [228-164854
H 5/16 7.9 7 400-25494| B4 400-61276| 23 |400-25821| 38 [400-25835| 54 [226.40858 68 [228B-16053
K 3/3 8.5 8 400-25485| B85 400-6‘??77l 24 |400-25822| 39 [400-25836| 55 [226-40857] &9 228-17050
w 7/15 194, % g 400-254986 25 1400-25823| 40 [400-25837| 56 ([226-41054] 70 [400-233941
L v |12.7 10 [400-25498| 86 ([400-61278/ 26 [400-25824| 441 [400-25838| 57 226-41252( 71 I226-17159
M 5/3 15.9 11 |400-25499| 87 |400-61278) 27 [400-25825| 42 [a00-25839] 58 226-41351 72 F400—33945
N 3y 191 12 1400-25500 88 |400-61280| 2B [400-25826| 43 [400-25840 59 226-41450[ 73 [400-33547
P Ta [22.2 13 [400-25502| 89 (400-61281/ 28 [400-25827| 44 [400-25841] €0 226-41658| 74 |400-33949
Q 1 25.4 14 1400-25503| 90 [400-61282| 30 [400-25828| 45 400-25842| 61 [226-41757] 75 |400-33951
R [1-1g28.6 15 1400-25504| 91 |400-61283| 31 [400.25829] 48 400-25843| 62 [226-41856] 76 [400-33953
S |1-14(31.8 16 |400-25505( 92 |400-61284 32 [400-25830| 47 [400-25844| 63 226-41959 77 |400-33955
Stitch spec.| S | Spec. comman * +* * |
Bt B (o] s * | *




._.._.K. LH-4128-7/L H-4168-7/LH-4128

26.TABLE OF EXCHANGING GAUGE PARTS (41(FOR LH.4128-7(1))
DESCRIPTION

Parts No.
40035881 THROAT PLATE TRIM 1/8

82 40061274 FEED DOG TYPE-S 1/4
83 40061275 FEED DOG TYPE-S 9/32
84 40061276 FEED DOG TYPE-S_5/16
85 40061277 : ..FEED DOG TYPE-S 3/8
86 40061278 FEED DOG TYPE-S 1/2.
87 40061279 FEED DOG TYPE-S 5/8
88 40061280 FEED DOG TYPE-S 3/4
89 40061281 FEED DOG TYPE-S 7/8
90 40061282 FEED DOG TYPE-S 1

1 1
2 40025485 THROAT PLATE TRIM 5/32 1
3 40025490 THROAT PLATE TRIM-3/16 1
4 40025481 THROAT PLATE TRIM-7/32 1
5 40025492 THROAT PLATE TRIM-1/4 1
[ 40025493 THROAT PLATE TRIM-9/32 1
7 40025494 THROAT PLATE TRIM-5/16 1
8 40025495 THROAT PLATE TRIM-3/8 1
9 40025498 THROAT_PLATE TRIM-7/16 1
10 40025498 THROAT PLATE TRIM-1/2 1
11 40025499 - THROAT PLATE TRIM-5/8 1
12 40025500 THROAT PLATE TRIM-3/4 1
13 40025502 THROAT PLATE TRIM-7/8 1
14 40025503 THROAT PLATE TRiM-1 1
15 40025504 THROAT PLATE TRIM-1-1/8 1
16 40025505 THROAT PLATE TRIM-1-1/4 1
17 40035890 FEED DOG TYPE-S 1/8 1
18 40025817 FEED DOG TYPE-S 5/32 1
19 40025818 ~ FEED DOG TYPE-S_3/16 1
20 40025819 FEED DOG TYPE-S 7/32 1
21 40026715 . FEED DOG TYPE-S 1/4 1
22 40025820 FEED DOG TYPE-S_9/32 1
23 40025821 FEED DOG TYPE-S 5/16 1
24 40025822 ) FEED DOG TYPE-S 2/8 1
25 40025823 FEED DOG TYPE-S 7/16 1
26 40025824 : FEED DOG TYPE-S 1/2 1
27 40025825 FEED DOG TYPE-S 5/8 1
28 40025826 FEED. DOG TYPE-S 3/4 1
29 40025827 FEED DOG TYPE-S 7/8 1
30 40025828 FEED DOG TYPE-S 1 1
31 40025829 ) FEED DOG TYPE-S 1 1/8 1
32 40025830 FEED DOG TYPE-S 1 1/4 1
33 40053705 FEED DOG TYPE 7G_1/8. 1
34 400275831 FEED_DOG.TYPE-G_3/16 1
35 40025832 FEED DOG TYPE-G 7/32 1
36 40025833 FEED DOG TYPE-G 1/4 1
a7 40025834 . FEED DOG TYPE-G 9/32 1
38 40025835 FEED DOG TYPE-G 5/16 1
39 40025836 FEED DOG TYPE-G 3/8 1
40 40025837 FEED DOG TYPE-G_7/16 1
41 40025838 FEED DOG TYPE-G 1/2 1
42 40025839 FEED DOG TYPE-G 5/8 1
43 40025840 FEED DOG TYPE-G 3/4 1
a4 40025841 FEED DOG TYPE-G 7/8 1
45 40025842 FEED DOG TYPE-G 1 ) 1
46 40025843 FEED DOG TYPE-G 1-1/8 1
47 40025844 FEED DOG TYPE.G_1-1/4 1
48 40035896 PRESSER FOOT ASM. 1
49 40035897 ) PRESSER FOOT ASM. i
50 22640353 PRESSER FOOT ASM 1
51 22650452 PRESSER FOOT ASM. 1
52 22640551 PRESSER FOOT ASM. 1
53 22640759 PRESSER FOOT ASM. 1
54 22640858 PRESSER FOOT ASM. 1
55 22640957 PRESSER FOOT ASM. . 1
56 22641054 PRESSER FOOT ASM.7/16(11. 1MM) _ 1
57 22641252 PRESSER FOOT ASM, 1
58 22641351 PRESSER FOQT ASM. 1
59 22641450 PRESSER FOOT ASM.. 1
60 22641658 PRESSER FOOT ASM. 1
61 22641757 PRESSER FOOT ASM 1
62 22641858 .PRESSER FOOT ASM.. 1
63 22641955 PRESSER FOOT ASM. 1
64 22816557 TIP-DIVIDED PRESSER ASM. 3/16. 1
65 22816656 TIP-DIVIDED PRESSER ASM. 7/32 1
86 22816755 PRESSER FOOT ASM. 1/4 1
67 22816854 TIP-DIVIDED PRESSER ASM. 9/32 1
68 22816953 TIP-DIVIDED PRESSFER ASM. 5/16 1
69 22817050 PRESSER FOOT ASM. D=2.4 (3/8) 1
70 40033941 TIP-DIVIDED PRESSER ASM 7/16 1
71 22817159 PRESSER FOOT ASM. D=2.4 (1/2) 1
72 40033945 TIP-DIVIDED PRESSER ASM 5/8 1
73 40033947 TIP-DIVIDED PRESSER ASM 344 1
74 40033949 TIP-DIVIDED PRESSER ASM 7/8 1
75 40033951 . TIP-DIVIDED PRESSER ASM 1 1
76 40033953 " TIP-DIVIDED PRESSER ASM 1-1/8 1
77 40033955 - TIP-DIVIDED PRESSER ASM 1.1/4 1
78 40061270 FEED DOG TYPE-S 1/8 1
79 40061271 ) FEED. DOG_TYPE-S 5/32 1
80 40061272 . FEED DOG TYPE-S_3/16 1
81 40081273 FEED DOG TYPE-§ 7/32 1
3

1

1

1

1

i

1

4

1



._. u KI LH-4128-7/LH-4168-7/LH-4128

26.TABLE OF EXCHANGING GAUGE PARTS (4)(FOR LH-4128-7(11

No | note Parts No. DESCRIPTION Qty
91 40061283 . FEED DOG TYPE-S 1 1/8

1
97 40061284 FEED DOG TYPE-S 1 1/4 1

1..#01FOR LH-4168-7 4188-7 [ 2. #02FOR LH-4128 4128-7 | 3. #03FOR LH-4128-7 4168-7 4188-7 / 4. #04FOR LH-4128 / 5. #05FOR LH-4188-7 / 6... / 1..#01FOR LH-4128
4128-7 4168-7 / 2. #02FOR LH-4188-7 / 3. [ 1.. /1. /1. /1.7 1./ 1./ 1. 4#01FOR LH-4168-7 4188-7 / 2. / 1... / 1. / 1... | 1. #01FOR LH-4168-7 4188-7 /

2..#02FOR LH-4128 / 3..#03FOR LH-4128-7 4168-7 4188-7 / 4. #04FOR LH-4128 / 5..#05FOR LH-4188-7 / 6.. #06FOR LH-4128-7 4168-7 / 7. #07TYPE S / 8. #08TYPEF /
Q. HOOTYPEG / 10.. /1. /1. /11 1. ]




o BLEEKE

LH-4128-7/LH-4168-7/LH-4128

27.TABLE OF EXCHANGING GAUGE PARTS (5)(FOR LH-4128-7(2))

Needl e gauge size Needl e clamp asm Sliding plate asm.| Sliding plate asm | Sliding plate asm W oper
[Left) [Right) (Front)
it R it 2 8 AUE(E)# BYEB(R) @ AUk m) & T
¥ Py
Code
&
T ol
(Wre Type 74v5¢7) [(Hole Type RH47)
inch| mm Ref No| Part No. Ref.No| Part MNo. Ref No| Part MNo. Ref.No| Part No. Ref. No| Part No Ref No| Part No.
B |4 3.2 4 |400-26027| 30 [101-47650
¢ |S32] 4.0 2z |400-26029] 31 [101-47758
D |34 4.8 3 |400-26031] 32 [101-47858
E | 742] 5.6 4 |400-26033| 33 [101-47957
F |V 6 4 5 [a00-26035] 34 [104-48054 26 |102-09203
— 17 |400-25247| 21 |400-25235
G [942] 7.0 6 [400-26037 35 [101-48153
H |346] 7 9 7 |400-26039| 36 [101-48252
K |34 .5 8 [400-26041] 37 [101-48351
25 |400-31358
w i 7ag[11.1 9 [400-26043| 38 [101-4B450
L | [12.7] 10 |400-28045[ 39 [101-48559 27 [102-08500
M [5%4 [15.9] 11 [400-26047| 40 [1071-48658| 18 |400-25248| 22 |400-25238
N3y 1900 12 |400-26049] 41 [101-48757
28 [102-09807
P |74 |22.2] 13 |400-26051| 42 [101-48856
Q v |25.4| 14 [400-26053| 43 [101-48955| 19 [400-25248| 23 |400-25239
R [1-1al28. 6| 15 [400-26055( 44 [101-49052 28 |102-09906
s [1-14[31.8| 16 [400-26057( 45 [107-48151| 20 (400-25250| 24 |400-25240
Stitech spec S * Spec. caommon Spec ¢ommon Spec ¢omman Spec common
8t h 3 * [14:1::] [1¢: 3:9"} LHERE Rl




._. UK' LH-4128.7/LH-4168-7/LH-4128

27 . TABLE OF EXCHANGING GAUGE PARTS (5)(FOR LH-4128-7(2))

No | note Parts No. DESCRIPTION ty
1 40026027 ASSY NEEDLE CLAMP(1/8) 1
2 40026029 __ASSY NEEDLE CLAMP(5/32) 1
3 40026031 ASSY NFEDLE CLAMP{3/16) 1
4 40026033 ASSY NEEDLE CLAMP{7/32) . 1
5 40026035 ASSY NEEDLE CLAMP{1/4} 1
3] 40026037 ~ ASSY NEEDLE CLAMP(9/32) 1
7 40026039 ASSY NEEDLE CLAMP(5/M6) 1
a8 40026041 ASSY NEEDLE CLAMP/(3/8) 1
9 40026043 ASSY NEEDLE CLAMP(7/16) 1
10 40026045 ’ ASSY NEEDLE CLAMP(1/2) 1
11 40026047 ASSY NEEDLE CLAMP(5/B) 1
12 40026049 . ASSY NEEDLE CLAMP(3/4) 1
13 40026051 ASSY NEEDLE ClLAMP(7/8) )
14 40026053 ASSY NEEDLE CLAMP{1) 1
15 40026055 . ASSY NEEDLE CLAMP{1-1/8)__ 1
16 40026057 ASSY NEEDLE CLAMP(1-1/4) 1
17 40025247 ASSY SLIDE PLATE-L-A 1
18 40025248 ASSY SLIDE PLATE-L-B 1
19 40025249 ASSY_SLIDE PLATE-L-C 1
20 40025250 ASSY SLIDE PLATE-L-D 1
21 40025235 . ASSY SLIDE PLATE-R-A 1
22 40025236 ASSY SLIDE PLATE-R-B 1)
23 40025239 ASSY SLIDE PLATE-R-C 1
24 40025240 ASSY SLIDE PLATE-R-D )
25 40031358 i ASSY SLIDE PLATE-F )
26 10208203 WIPER 3/32-3/8 1
27 10209500 WIPER |
28 10209807 s WIPER 1
29 10209906 WIPER il
30 10147650 NEEDLE CLAMP ASM. 1/8 1
31 10147759 NEEDLE CLAMP ASM. 5/32 1
32 10147858 NEEDLE CLAMP ASM_3/18 1
a3 10147957 NEEDLE CLAMP ASM._7/32 i)
34 10148054 NEEDLE CLAMP ASM. 1/4 1
35 10148153 NEEDLE CLAMP ASM. 9/32 1
36 10148252 NEEDLE CLAMP ASM. 5/16 1
37 10148351 _NEEDLE CLAMP ASM. 3/8 4
38 10148450 NEEDLE CLAMP ASM. 7116 i}
39 10148559 NEEDLE CLAMP ASM. 1/2 1
40 10148658 NEEDLE CLAMP ASM. 5/8 1
41 10148757 NFEEDLE CLAMP ASM. 3/4 1
42 10148856 NEEDLE CLAMP ASM_7/8 1
43 10148955 NEEDLE CLAMP ASM_1 1
44 10148052 NEEDLE CLAMP ASM._1-1/8 1
:

45 10149151 NEEDLF CLAMP ASM. 1-1/4



oL BECE

LH-4128-7/LH-4168-7/LH-4128
28.TABLE OF EXCHANGING GAUGE PARTS (6)(FOR LH-4168-7)

MNeedl e gauge sizef Throat plate Feed dog Presser foot asm
i & R g ) & B ald
15 (Tip-divided) |{Tip-divided)
5 wis | G & (Mmmmg tﬁiﬁﬁii’m)g
Code N': _ 12 1=
=i gl k| k| o By | &Bh
Option 4733y — —
i nch| mm Rel No.| Part No. [Refl.No.| Part No. [Rel . No.| Part MNo. Rel.No| Part No. [fel Ko.| Part No.  [Hel No.| Part No
B | | 3.2] 1 [4a00-35881] 93 [400-61270] 13 [400-35890] 25 [400 53705 36 |400-35896| 105 [{OF-33F9E
C 5/‘32 4.0 2 400-25485| 94 [400-61271| 14 [400- 25817 37 |400-35897
D 3/15 4.8 3 400-25490| 95 [(400-61272( 15 |400- 25818 28 |(400-25831| 38 |226-40353( 48 (228-16557
E 7/32 5.6 4 400-25491| 96 |400-61273| 16 |400-25819 27 [400-25832| 39 |226-40452( 49 (22B8-16656
F | 6.4 5 400-25492| 97 [400-61274| 17 |400-26715| 2B |400-25833| 40 |226-40551| 50 (228-16755
G [942] 7.1 6 400-25493| 98 |400-61275| 18 |400-25820( 29 |400-25834| 441 [226-40759( 51 (228-164854
H |54 7 9 i 400-25494| 99 |400-61276( 19 |400-2582%| 30 |400-25835| 42 |226-40858| 52 (228-16953
K |34 9.5 B 400-25495( 100 |400-61277| 20 (400-25822| 31 |400-25836| 43 (226-40957| 53 |228-17050
L |bs [12.7 9 400-25498| 101 |400-61278| 21 |400-25824| 32 (400-25838| 44 |225-41252| 54 |228-17158
M |54 [15.9 10 |400-25499| 102 |[400-61279( 22 |400-25825| 33 [400-25838| 45 |226-41351 55 |400-33845
N |34 |18 11 |400-25500| 103 |400-612B0| 23 |400-25826( 34 (400-25840( 46 |226-41450| 56 |400-33847
Q : 25 .4 12 |400-25503) 104 |400-61282| 24 |400-25828( 35 (400-25842| 47 |226-41757| 57 |400-33851
Stitch spec.| S| Spec. common * * +*
gt o i * *
Need) ¢ gauge sizegMNeedle clamp asm. eedle_clamp asm, Needl e clamp asm. Needl e clamp asm.
: (e [Right) (Left) [Right)
L. t 8(%) @ t 8(H) 8 it B(%) 4 it 8(H) &
Code /@}
1-F
Wre Type 747947) | Wre Type 74¥947) (Hole Type RH4TF) (Hole Type RI{F)
i nch{ mm [Rel.MNo.| Part No. [Ref Ne.| Part No._  |Rel No. Part Ne. Rel. No Part MNo.
B |14 3o 58 |400-35877| 70 400-35878( 106 [B1402-526- BA0O-A| 118 |[B1402-526-BA0-A
T |949] 4.0 59 |400-26063] 71 400-26084( 107 [B1402-526- CA0-A| 1198 [B1402-526-CAO0-A
D |34g| 4.8 €0 |400-26065 72 400-26086| 108 |B1402-526-DAL-A| 120 |[B1402-526- DAR- A
E 7/32 5.8 61 400-26067| 73 400-26088| 109 102-28559 121 102-28567
F |14 6.4 62 |400-26069| 74 400-26090| 110 |B1402-526-FAL-A{ 122 [B1402-526-FAR-A
G 9/32 Tt 63 |400-26070| 75 400-26091]| 111 |B1402-526- GAL-A| 123 [B1402-526- GAR- A
H {944 7.9 €4 |400-26072| 76 400-26093)| 112 |B1402-526-HAL-A| 124 [B1402-526- HAR- A
K |34 9.5 65 |400-26074( 77 400-26095| 113 |B1402-526-KAL-A| 125 |[B1402-526- KAR- A
L. lm 127 66 |400-26076( 78 400-26097| 114 |B1402-526-LAL-A| 126 |B1402-526-LAR-A
M (54 [15.9] 67 [400-26078| 79 |400-26099| 115 102-288556 127 102-28864
N [34 [19.1 68 |400-26080)| 80 400-26101 | 118 102-28955 178 102-28963
Q 1 |25.4 69 |(400-26082| 81 400-26103| 497 102-29151 129 102-29169
Stitch spec.| S * *
Bt g |s Y *
Need) e qauge size Sliding plate asm. Slidinﬁ?_pla(e asm. | Sliding plate asm W per
{Letft) (Right) [Front)
& Bum( %) 8 BOR(4) 8 AYR(H) B 7418~
Code @
3-¥
-
i nchl mm Rel No| Part No. [Rel No.| Part No. [Ref.No.| Part No. [Rel No | Part No
B |l | 3.2
C [53q] 4.0
D (36| 4.8
E [7752] 5.6
F |4 6.4 82 |400-25247) 85 |400-25235 839 102-09203
Gl Al 88 |400-31356
H [S46| 7.9
K |34 | 9.5
L (v 127
90 (102-09500
M {34 |15 9 83 |400-25248| 86 |400-25236
N O[3y |19 91 [(102-09807
Q 1 25.4 84 |400-25249 87 400-25239 9.2 102-09808
iS*.ilch spec.| S | Spec. common Spec. comman Spec. common | Spec. common
EXE »T‘ fHi KLy s A




ALIKE

No

R N R

i

note

40035881
40025485
40025490
40025491
40025492

40025493
40025494

40025498
40025499

40025500 . »

40025503
40035890
40025817
40025818
40025819
40026715

40025821

40025822

40028524

40025826

40025828
40053705 .

40025831
40025832
40025833
40025834

40025836

40025838

40025840
40025842

40035897 _

22640353
22640452
22640551
22640759
22640858

22640857 .

22641252

22641351

22641450
22641757

22816557

22816755.
22816854

22816953
22817050
22817158
40033945
40033947

40033951

40035877

40026063

40026065
40026087

40026068 .

40026070
40026072
40026074,
40026076

40026078

40026080

40026082
40035878

40026084

40026086
40026088
40026090
. 40026091

40026093

40026095
40026097

40026101

40026103
40025247

40025248

40025249
. 40025235
40025236

40025238
. 40031358

10209500

40025839

&

LH-4128-7/LH-4168-7/LH-4128
28 TABLE OF EXCHANGING GAUGE PARTS (B)MFOR LH-4168-7)

Parts No.

THROAT PLATE TRIM 1/8.

ROAT PLATE TRIM-3/16
_ THROAT_ PLATE TRIM:7/32
THROAT PLATE JRIM-1/4_
. THROAT_PLATE TRIM-9/32
_ THROAT PLATE TRIM-5/16
__THROAT PLATE TRIM-3/8.
THROAT PLATE TRIM-1/2.
_.THROAT.PLATE TRIM-5/8.
_.THROAT PLATE TRIM:3/4 .
_THROAT PLATE TRIM-1
FEED DOG TYPE-5 1/8
__FEED_DOG TYPE-S 5/32 ...
FEED DOG TYPE-S 316
FEED DOG TYPE-S 7/32
FEED DOG TYPE-S 1/4
FEED DOG TYPE-S 9/32
__FEED_DOG._TYPE-S_5116._

T FEED DOG TYPES 38

- WIRING DIAGRAM B0R .
__ FEED DOG TYPE-S 58

. FEED DOG TYPE-S 3/4
FEED DOG TYPE-S 1

FEED. DOG TYPE 7G 18 . .

FEED DOG TYPE-G_3/16
 FEED_DOG TYPE:G 7/32_

FEED _DOG TYPE.G 14
_FEED DOG TYPE-G 9/32

. FEED_DQG TYPE-G 3/8 . ..
__FEED DOG.TYPE-G /2 _
___FEED DOG_TYPE-G_5/8.
..[FEED DOG TYPE-G 3/4 ...
_ FEED DOG TYPE-G 1 .
- PRESSER FOOT ASM..

 PRESSERFOOTASM_

. PRESSER FOOT ASM.

PRESSERFOOTASM._. . ..

__ PRESSER FOOT ASM.
PRESSER FOOT ASM.
PRESSER FOOT ASM.

_ PRESSER FOOT ASM,
_ PRESSERFOOTASM. .
__PRESSERFOOTASM. . .
... PRESSER FOOT ASM. _
__PRESSER FOOT ASM.

" JIP-DIVIDED PRESSER ASM. 3/16

__TIP-DIVIDED PRESSER ASM. 7/32.
PRESSER FOOT ASM. 1/4

 TIP-DIVIDED PRESSER ASM. 9132

__THROAT PLATE TRIM 5/32 ..

DESCRIPT!ON

TIP-DIVIDED PRESSER ASM. 5116

PRESSER FOOT ASM. D=2.4 {3/8)

PRESSER FOOT ASM, D=2.4 (1/2).
TIP-DIVIDED PRESSER_ASM 5/8.
_ TIP-DIVIDED_PRESSER_ASM_3/4.
TIP-DIVIDED _PRESSER ASM. 1.
ASSY_NEEDLE CLAMP L{1/8)

 ASSY NEEDLE CLAMP L(5321.

ASSY NEEDLE CLAMP L{3/16).
ASSY NEEDLE CLAMP L(7/32)

_ ASSY. NFEDLE CLAMP L(1i)

ASSY NEEDLE CLAMP_L{9/32) .
ASSY NEEDLE CLAMP L(5/16)
___ASSY NEEDLE CLAMP L(3/8). .
ASSY NEEDLE CLAMP_ L(1/2)

_ASSY NEEDLE CLAMP L{5/8)
ASSY NEEDLE CLAMP L(3/4)
ASSY NEEDLE CLAMP L{1)_.
ASSY NEEDLE CLAMP R{1/8)

__ASSY NEEDLE CLAMP R(6{32) .

ASSY NEEDLE CLAMP R(3/16}
 ASSY_NEEDLE CLAMP R{7/32)
_ASSY NEEDLE CLAMP R{1/4)._

_ ASSY_NEEDLE CLAMP RI32)

ASSY _NEEDLE_CLAMP RIS/18)....
_ASSY_NEEDLE CLAMP_R(3/8) ...

ASSY NEEDLE CLAMP R{1/2)
_ASSY_NEEDLE_CLAMP R{5/8).
__ ASSY_NEEDLE CLAMP R(3/4)
__ASSY NEEDLE CLAMP R(1)

 ASSY_SLIDE PLATER

 ASSY SLIDE PLATERB_

ASSY SLIDE PLATE-R-C.

ASSY_SLIDE PLATEE .

WIPER 3/32-3/8
WIPER




._. u K. LH-4128-7/ H-4168-7/LH-4128

28.TABLE OF EXCHANGING GAUGE PARTS (6)(FOR LH-4168-7)

No | note Parts No. DESCRIPTION
91 10209807 WIPER 1
92 10209906 WIPER : 1
93 40061270 FEED DOG TYPE-S 1/8 1
94 40061271 FEED DOG TYPE-S 5/32 1
95 40061272 FEED DOG TYPE-S 3/16. 1
96 40061273 FEED DOG TYPE-S 7/32 1
97 40061274 FEED DOG TYPE-S 1/4 1
98 40061275 - FEED DOG TYPE-S 8/32 1
99 40061276 FEED DOG TYPE-S_5/16 1
100 40061277 . FEED DOG TYPE-S 3/8 1
101 40061278 FEED DOG TYPE-S 1/2 1
102 40061279 FEED DOG TYPE-S 5/8 1
103 40061280 . FEED DOG TYPE-S 3/4 1
104 40061282 s FEED DOG_TYPE-S 1 1
105 40035896 PRESSER FOOT ASM. ; 1
106 B1402526BA0A NEEDLE CLAMP ASM. 1/8 1
107 B1402526CA0A NEEDLE CLAMP ASM. 5/32 1
108 B1402526DALA NEEDLE CLAMP LEFT ASM._3/16 1
109 10228559 NEEDLE CLAMP ASM. LEFT 7/32 1
110 B1402526FAL A NEEDLE CLAMP LEFT ASM. 1/4 _ 1
111 B1402526GALA ) NEEDLE CLAMP LEFT ASM. 9/32 /
112 B1402526HALA NEEDLE CLAMP LEFT ASM. 5/16 1
113 B1402526KALA NEEDLE CLAMP LEFT ASM. 3/8 1
114 B1402526LALA NEEDLE CLAMP LEFT ASM. 1
115 10228856 NEEDLE CLAMP ASM. LEFT 5/8 1
116 10228955 - NEEDLE CLAMP ASM. LEFT 3/4 1
117 10229151 ... NEEDLE CLAMP ASM. LEFT 1 1
118 B1402526BA0A NEEDLE CLAMP ASM. 1/8 1
119 B1402526CA0A NEEDLE CLAMP ASM, 5/32 1
120 B1402526DARA NEEDLE CLAMP RIGHT ASM, 3/16 1
121 10228567 NEEDLE CLAMP ASM. RIGHT 7/32 1
122 B1402526FARA NEEDLE CLAMP RIGHT ASM. 1/4 1
123 B1402526GARA NEEDLE CLAMP RIGHT ASM. 9/32 1
124 B1402526HARA NEEDLE CLAMP RIGHT ASM. 5/16 1
125 B1402526KARA NEEDLE CLAMP RIGHT ASM. 3/8 1
126 B1402526L ARA NEEDLE CLAMP RIGHT ASM. 3
127 10228864 y NEEDLE CLAMP ASM. RIGHT 5/8 1
128 10228963 . NEEDLE CLAMP ASM. RIGHT 3/4 1
129 10229169 NEEDLE CLAMP ASM. RIGHT 1 1

1..#01FOR LH-4168-7 4188-7 / 2. #02FOR LH-4128 4128-7 / 3. #03FOR LH-4128-7 4168-7 4188-7 / 4. #04FOR LH-4128 / 5. #05FOR LH-4188-7 / 6... / 1. #01FOR LH-4128
4128-7 4168-7 | 2. #02FOR LH-4188-7 / 3./ 1.. [ 1./ 1.. /1. 1 1.. I 1.. | 1..#01FOR LH-4168-7 4188-7 / 2... / 1.. [/ 1... / 1... / 1. #01FOR LH-4168-7 4188-7 /

2. #O02FOR LH-4128 / 3. #03FOR LH-4128-7 4168-7 4188-7 / 4. #04FOR LH-4128 / 5. #05FOR LH-4188-7 / 6..#06FOR LH-4128-7 4168-7 / 7_#07TYPES / 8. #08TYPE F /
9.H#OOTYPEG /10 /1. /1. /1. 011 Ff1.11. 1



.-l .-. K . LH-4128-7/LH-4168-7/LH-4128
29.TABLE OF EXCHANGING GAUGE PARTS (7)(FOR LH-4188-7)

Needl ¢ gauge tize] Throat plate Feed dog Presser foat asm.
# B IR | Y K #oz almw
$2. 4
Egﬁ {Tip-oivided) (Tip-divided)
1.9 | BBA%RBMN) [ BORERA)
Code £ H
a2 € a -
i [l | S| @
~
nchl mm [Ret No [Part No. Re! No.|Part No. Ref No [Part WNo. Wel No.fPart Na. fef . No. |Part No.
B 1/3 3.2 1 400-35881 13 [400-61270| 25 |®400-53705 33 |[400-35806
Cc 5/32 4.0 2 400-25485] 14 [400-61271( 87 |400-71911| 34 [400-35867
D |34g| 4.8 3 400-25490| 15 |400-81272| 26 |400-35891 | 35 |[226-40353] 45 |228-16557
E 7/32 5.6 q 400-25491| 16 [400-61273| 27 |400-50000| 36 [226-40452] 46 |228-166586
F (4 6.4 5 400-25492| 17 |400-61274| 28 {400-35892| 37 [226-40551| 47 |22B-16755
G 9/32 7. -] 400-25493| 18 |400-69275| 28 [400-50010] 38 [226-40759] 48 |[2728-16854
H 5/13 7.9 7 A00. 25494 19 |400-61276( 30 |400-50011| 39 [226-40858| 49 [228-16953
K |38 8.5 ] 400-25485( 20 [400-61277| 31 [400-35893| 40 [226-40957] 50 [228-17050
L | 2.7 9 400-254698] 21 [400-61278( 32 |400-356804( 44 [226-41252] 51 [228-171509
M 543 15.9 10 [400-25499| 22 [400-61279| 88 [400-71912| 42 [226-41354
N 134 199 11 |400-25500[ 23 [400-61280] 89 |400-35895| 43 |226-41450
Q 1 125.4 12 |400-25503| 24 |400-61282( 90 |400-71994| 44 [226-41757
Stitch spec.| S [Spec. common R g *
g8 |G g a8 . * *
Needie gauge size| Meedle clamp asm Needie clamp asm. Neadl e ¢hamp acm, Needl e clamp asm.
N {Left) [Right) (Left) (Ri ght)
£ ® (%) 8 it @(%) K t 8(%) @ B(E) @
¥ A
lCede
1-F &
Wre Type 74¥5{f)[Wre Type 74¢547)|(Hore Type R5{7) |(Hot e Type R¥47)
nchl mm [Ref Ng Part No. el No Part No. [Ret . No. Part No. Rel No. Part No.
B |14 3.2 52 |[B1402-526-BA0-A| 64 |BI402-526-BA0-A[ 99 [By402-526-8A0-A 103 [BIa02-516-BAD-A
c 5/32 4.0 53 |[Bra02-526-CA0-A| 65 |BI402-526-CA0-A 92 [BY402-526.CA0-A| 104 |B1462-516- CAD-A
D [346{ 4.8{ 54 [89402-515-DAL-A| 66 |[BI402-526-DAR-A| 93 |B1402-526-DAL-A 105 |BY402-526- DAR-A
E |{’#A2] 5.6 55 102- 28558 67 102- 718567 894 102- 28558 106 102-26567
F |4 6.4 56 |[Bt402-516-FAL-A| B8 |B1402-526-FAR-A| 95 [B1402-526-FAL-A[ 107 |B1402-526-FAR. A
G |349] 7.1 67 [Braoz-516-GAL-A] 69 |Brav2-526-6AR-A| 96 BId02-526-GAL-A| 108 [B1401-526- GAR- A
H 5/15 7.9 58 |BI40i-516-HAL-A{ TO |BI402-516-HAR-A| 87 |[B14e2-526-HAL-A| 109 Bid02-526- HAR- A
K [3% | 9.5] 59 [prana-526-KAL-A[ 79 [B1402-526.KAR-A| 98 [B1402-528-KAL-A| 110 |B1402-526- KAR- A
L 1/’2 127 60 |01402-526-LAL-A 72 [B1402-526-LAR-A| 99 [BIa03-526-LAL-A] 111 B1402-576- LAR-A
M [%g [159] &1 102- 260856 73 102- 26864 100 102-28856 142 102. 28864
N |34 191 B2 102- 28455 74 102- 26963 101 102- 28955 113 102-28963
a 1 |25.4| 63 102- 28151 75 102- 28169 102 102- 29159 114 102-29169
Stitch spec.| S * * ’
#d8 |6 * *
Needle gauge size[Sliding plate asm[Sliding plate asm Stiding plate asm W oper
- lleft) { Ri ght) (Front)
B BOR(E) & ROUR(E) & RURCH) A DA
ICode i @ @
1=V sl .
&
nchl mm [Rel Me.| Part No. Ret.No.| Part No. [Ref to.| Part -No. [Ref No| Part HNo.
B[4 | 3.2
C [5442] 4.0
D |34g5| 4.8
E [742] 5.8
F [ §.4| 76 [400-25247| 79 |400-25235 83 (102-09203
E :ﬁ: :; 82 |a00-31358
K |3s | 9.5
L [ 127
M |54 [159]| 77 |400-25248) 80 |400-25236 B8 0205500
N (2 1909 85 [102-09807
Q 1 (254 78 [400-25249( 81 |400-25239 86 (102-09908
Stiteh spec.i Spec. common | Spec. common [ Spec. comman | Spec. common
g &t B |G i By g 3T HEEA i3y




._.uK. LH-4128-7/H-4168-7/LH-4128

29.TABLE OF EXCHANGING GAUGE PARTS (7)(FOR LH-4188-7)

~Parts No. |
40035881 - . . . THROAT PLATE TRIM 1

DESCRIPTION

1 =51
2 40025485 . THROAT PLATE TRIM 5(32 . 1
3 40025480 ) - THROAT PLATE TRIM-316 1
4 40025491 THROAT PLATE TRIM-7/32 1
5 40025492 o .. _THROAT PLATE TRIM-1/4 1
6 40025493 ] .. THROAT PLATE TRIM-9/32  _ _ . 1
7 40025494 _THROAT PLATE TRIM-5/16___. 1
8 40025495 o v JHROAT PLATE TRIM-3/8 1
9 _ 40025498 _THROAT PLATE TRIM-1/2 1
10 40025499 ... THROAT PLATE TRIM-5/8 } } 1
11, o . THROAT PLATE TRIM-3/4 _ 1
12 40025503 ~ -~ THROAT PLATETRIM-1 . 1
13 40061270 v FEED_DOG TYPE-S1/8__ 1
14 i _..FEED DOG TYPE-S 5/32 1
15 40061272 ) FEED DOG TYPE-S 3/16 1
16 40061273 ' . .[FEED DOG_TYPE-5_7/32 1
17 40061274 . FEED DOG TYPE-S 1/4 _ 1
18 40061275 _FEED DOG TYPE-S 9/32 . 1
19 400612767 ... .FEED DOG TYPE-S 516 . 1
20 . 40061277 R o FEEDDOGTYPES 38 .o 1
21 : 40061278 . _FEED DOG TYPE.S 112 1
22 s 40061279 - FEED _DOG TYPE-S 5/8 s s ] 1
23 40061280 _FEED DOG TYPE-S 314 N 1
24 40061282 . FEED DOG TYPE-S 1 _ . 1
25 = 40053705 ... . ..FEEDDOG TYPE 7G V8. . .. = 1
26 40035891 __ ......FEED DOG TYPE 7G 316 . 1
27 ... 40050009 .. ...FEED DOG TYPE 7G 7/32 1
28 . 40035892 . s i FEED DOGTYPE7G 144 ... 1
29 40050010 FEED DOG TYPE 7G 9/32. 1
30 40050011 . . FEED DOG TYPE 7G_5/M86 o 1
31 40035893 . FEED DOG TYPE 7G 318 . = 1
32 40035894 FEED DOG TYPE 7G 1/2 1
33 40035896 . . PRESSER FOOT ASM. 1
34 40035897 : : - .. PRESSER FOOT ASM. 1
35 22640353 PRESSER FOOT ASM. 1
38 22640452 ey ~.PRESSERFOOTASM. . . ... ... . . 1
37 22640551 e PRESSERFOOTASM. - . 1
33 22640759 _ PRESSER FOOT ASM 1
39 PRESSERFOOTASM. . . . . 1
.40 _PRESSER FOOT ASM. _— " 1
&l PRESSER FOOT ASM. y
42 22641351 ...PRESSERFOOTASM. . __ 1
43 .. 22641450 __PRESSER FOOT ASM. 1
44 22641757 i X PRESSER FOOT ASM. . 1
45 22816557 e ... TIE-DIVIDED PRESSER ASM. 3/16_ - 1
6 22816656 _... TIP-DIVIDED PRESSER ASM. 7/32.. i 1
47 22816755 PRESSER FOOT ASM. 1/4_ . . 1
48 22816854 : TIP-DIVIDED PRESSER ASM. 9/32 1
49 22816953 . _TIP-DIVIDED PRESSER ASM, 5116 1
50 22817050 : : PRESSER FOOT ASM. D=2.4 (3/8) 1
L7 22817159 oo ... PRESSER FOOT ASM. D=2.4 (1/2) 1
L7 O SR & B1402526BA0A ) NEEDLE CLAMP ASM. 1/8. 1
53 . B1402526CA0A ... NEEDLE CLAMP ASM. 6132 1
54 ... B1402526DALA .NEEDLE CLAMP L EFT ASM. 3/16 1
585 10228559 oo NEEDLE CLAMP ASM. LEFT 7/32. 1
56 B1402526FALA. . ......NEEDLE CLAMP LEFT ASM, 1/4. 1
57 B1402526GAIA . NEEDLE CLAMP LEFT ASM. 9/32 1
58 B1402526HALA . NEEDLE CLAMP LEFT ASM 516 1
59 B1402526KALA : . .NEEDLE CLAMP LEFT ASM.3/8 1
60 B1402526LALA ; NEEDLE CLAMP LEFT ASM. 1
61 10228856 ) __ NEEDLE CLAMP ASM. LEFT 5/8 1
62 . 10228955 . ... NEEDLECLAMPASM.LEFT3/4 . 1
63 10229181 " NEEDLE CLAMP ASM. LEFT1 1
64 B1402526BA0A .....NEEDLE CLAMP ASM. 1/8 i ST e e o Sl e 1
65 . . BI402526CAOA . . NEEDLEGLAMPASM.532 1
66 B1402526DARA . NEEDLE CLAMP RIGHT ASM. 3/16 1
67 10228567 ~ ... NEEDLE CLAMP ASM. RIGHT 7/32 . 1
68 ) B1402526FARA . . NEEDLE CLAMP RIGHT ASM, 114 1
69 __B1402526GARA . NEEDLE CLAMP RIGHT ASM. 9732 1
70 B1402526HARA ) _..NEEDLE CLAMP RIGHT ASM. 5/16 1
71 B1402526KARA . NEEDLE CLAMP RIGHT ASM_3/8 1
72 B14025261 ARA ' NEEDLE CLAMP RIGHT ASM, . 1
73 10228864 _ " -... NEEDLE CLAMP ASM. RIGHT 5/8 _ I 1
74 i 10228963 oo NEEDLE CLAMP ASM. RIGHT 3/4 ool s 1
75 10229169 ... NEEDLECLAMPASM.RIGHT1 .. 1
78 40025247 % ASSY SLIDE PLATE-L.A_ . ] 1
775 40025248  ___ ASSY SLIDE PLATE-L-B s ) y 1
78 40025249 _ ASSY SLIDE PLATE-L-C _ = 1
79 ... 40025235 s, .....ASSY SLIDE PLATE-R-A___ S O e S 1
80 . 40025236 i ... ASSY SLIDE PLATE-R-B o 1
81 ... 40025236 . : ASSY SLIDE PLATE-R-C_ 1
.82 . 40031358 ......ASSY SLIDE PLATE-F___ = . = 1
< 10208203 . WIPER3/32:38 _ 1
84 10209500 ___WIPER __ 1
85 10209807 iy WIPER ey e 1
86 10209906 = I WIPER v i e 1
87 40071911 ..FEED DOG TYPE 7G 5/32 STEPOTERET ST W e 1
88 40071812 . ... _FEED DOG TYPE TG AB_ 1
89 40035895 et _ . FEED DOG TYPE 7G 3/4 1
80 40071914 FEED DOG TYPE 7G 1 1
Vel



I..UK. LH-4128-7/L H-4168-7/LH-4128

29.TABLE OF EXCHANGING GAUGE PARTS (7/(FOR LH-4188.7)
Parts No. : DESCRIPTION

91 B1402526BA0A NEEDLE CLAMP ASM. 1/8 1
92 B1402526CADA NEEDLFE CLAMP ASM. 5/32 1
93 B1402526DAL A NEEDLE CLAMP LEFT ASM. 3116 1
94 10228559 ) NEEDLE CLAMP ASM. LEFT 7/32 1
95 B1402526FALA NEEDLE CLAMP LEFT ASM. 1/4 1
98 B1402526GALA NEEDLE CLAMP | EFT ASM. 9/32 1
97 B1402526HALA NEEDLE CLAMP LEFT ASM. 5/16 1
98 B1402526KAL A MNEEDLE CLAMP L EFT ASM. 3/8 1
99 B14025261 ALA NEEDLE CLAMP L FFT ASM 1
100 10228856 NFEDLE CLAMP ASM. LEFT 5/8 1
101 10228955 NEEDLE CLAMP ASM. | EFT 3/4 1
102 10229151 NEEDLE CLAMP ASM, LEFT 1 1
103 B1402526BA0A NEEDLFE GLAMP ASM. 1/8 1
104 B1402526CADA NEEDLE CLAMP ASM. 5/32 X 1
105 B1402526DARA __NEEDLE CLAMP RIGHT ASM. 3/16 1
106 10228567 NEEDLE CL AMP ASM. RIGHT 7/32 1
107 B1402526FARA NEEDLE CLAMP RIGHT ASM_ 1/4 1
108 B1402526GARA ; NEEDLE CLAMP RIGHT ASM, §/32 1
109 B1402526HARA NEFDLE CLAMP RIGHT ASM. 5/16 1
110 B1402526KARA NEEDLE CLAMP RIGHT ASM. 3/8 1
111 B14025261 ARA NEEDLF GLAMP RIGHT ASM. 1
112 10228864 NEEDLE CLAMP ASM. RIGHT 5/8 1
113 10228963 NEEDLE CLAMP ASM. RIGHT 3/4 1
114 10229169 NEEDIF GLAMP ASM. RIGHT 1 1

1..#01FOR LH-4168-7 4188-7 / 2..#02FOR LH-4128 4128-7 / 3. #03FOR LH-4128-7 4168-7 41887 / 4..#04FOR LH-4128 / 5..#05FOR LH-4188-7 / 6... / 1. #01FOR LH-4128
4128-7 4168-7 / 2. #02FORLH-4188-7 / 3./ 1. /1 F A 1 14 1 1.1 1..#01FOR LH-4168-7 4188-7 / 2... / 1... / 1... / 1... / 1..#01FOR LH-4168-7 4188-7 /

2. #02FOR LH-4128 / 3..#03FOR LH-4128-7 4168-7 4188-7 | 4. #04FOR LH-4128 / S..#05FOR LH-4188-7 / 6..#06FOR LH-4128-7 4168-7 / 7..#07TYPES / 8 #08TYPEF /
S.HOITYPEG /10 /1t f 1 e 1



